http://centuryheli.com/support/manuals/cn100xHawk4/stepl_2.gif

STEP 1-2 Main Rotor Head

Damper Rubber x 2

STEP 1

From parts bag 1: Press the
Damper Rubbers and the
Guide Pins into the Head
Block. Apply one drop of
thin CA glue to the pins
after they are fully seated.
Install one M3x10 aihite

[HI3181]

RBotor head

e e o s <l e) e
[ . o , ____.r-
into the Head Block. Topping Serew N2 [I g [HI3160B]
Secure with the two M3x6 . ’__,.*"’f "'} -
self tapping screws. @@ |
| !

the offset plates into one tie bar. Slide the
assembly onto the seesaw shaft and attach
the other tie bar from the opposite side.

Special Ball x 2
[HI3167E]

Bearing Cup x 2

[HIZ167D]
Outside hole
on offset plate
15 not used. - = WARP- 7d

) T

B
: 2
J."I e .

Follow steps Tie Bar x 2 3x7 Ball Bearing x 2
1,2, &3, [HI3167C] [CNBBO730]

|
Optional SE [ |
E;Trﬂ“ I|I Guide Pinsx 2
q
Bearings Seesaw Shaft Set b [zl'ﬁ_fﬁ?;]’
CNBB1030 x 2 [HW3161A] -
STEP 2 Rotor Head f\f"'.:_:‘_-,}i\\
From parts bag 1: Insert one 3x7mm hall from Step | I/ﬂ =7 I,;J
bearing into each bearing cup and insert It N
into the offser plate. Following the num-
bered order, thread one M3x6 self tapping
screw and one M3x6 Special ball through {{; b

| ..
.-b :
e New completed rotor
- head with symetrical
plate,

___—Offset Plate x 2

[HI3167B]

————— M3xé Phillips Machine

Screw x 2 [HI3167E]

Take notice of the location
of the two steal balls on the
offset plates.

http://centuryheli.com/support/manuals/cn100xHawk4/stepl_2.gif (1 of 2) [2/5/2003 12:21:08 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step3_4.gif

STEP 3-4 Main Blade Grip Assembly

Note, the long ball is installed pointing | Main Rotor 5x13 Ball
away from the the blade grip. Blade Gnip —, — Beanng x 2
[HI3184] [CNBB1350]

STEP 3

From parts bag 1: Install one

Long Ball and one Short Ball
into the Bell Mixer, insert the

. Repeat 2
X Times.

slide tube into the bell mixer
arm (Note: the oilite bearings
are pre-installed ) and secure
onto the blade grip with one
M3x16 Socket Cap screw and
M3x7 Flat washer. Install two Bell Mixer
M3x13 Ball Beanngs into each Arm

Me divm Ball
[CNLRI1011]

M3x7 Flat
Washer

end of the blade grip assembly. [HI318%A]
Complete Optional SE Ball f,,ﬂ’/f M3x16 Socket
the Ec“.”d, Bearing Set is Long Ball Cap Screw
blade grip in available to replace [CNLR1016] IH"'.
exactly the the twa ailite Vo _
saIme way. bushings — Oilite Bushing x 2
Main Rotor Blade Grip M4 Locknut x 2
Top of blade from Step 3
STEP 4 grip has Bevel. HH"‘“-‘.,_ m Mdx 10 Flat \
From parts bag 1: Insert the Feathenng Al s
Shaft into the head block, shide one Bottom _
SX 10mm Washer on each side of the shali. M Sx 10 Elat
Install the blade gnp { Note the direction Washer x 2| =
of the bell mixer arm with the beveled > \
edge on top of the blade grip ) e \
followed by one 4x10mm Feathering Sh[;ﬁ
Washer, one 4x12mm Washer [HW3180] | Mdx12 Flat
and one 4mm Locknut, Assemble j Washer x 2
Pushrod 1" x 2, measunng 34mm -
end to end distance following Short Ball

the diagram on page 26,
and connect the seesaw
ball to the long ball on
the bell mxer.

Long Ball

Pushrod (I1x 2)
{ see page 26 for
full size drawing)

Jdmim end o
end.

Pushrod “I7 will TLHI.IiTI'.: a
32mm length for a 30 setup -
see page 26.

http://centuryheli.com/support/manuals/cn100xHawk4/step3_4.gif (1 of 2) [2/5/2003 12:21:24 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step5_6.gif

STEP 5-6 Flybar, Paddles & Washout

STEP S From parts bag 1, slide and center the Flybar through the seesaw arm assembly. Install one Steel
ball onto each flybar control arm with one 2x10mm phillips screw, The hole on the flvbar control arm may be too
small, open slightly before inserting 2x 10PH screw (Tip 2) Slide the Spacer and Flybar Control Arm onto the
flybar. Loosely tighten the control arms. Using a ruler, check the distance between the end of the flybar and the
control arm and adjust until the lengths are the same and there is no free play between the control arms and the
rotor head. Remove one set screw at a time, apply threadlock (Tip I) and tighten in place. Slide the Flybar
Weight (Note: the flat end of the weight faces the paddle )} and thread on the Flybar Paddle until all the threads are
covered onto the flybar and align the paddles parallel, Again using the ruler, rotate one paddle or the other to get
equal distances, remember leading edge of the paddles turn clockwise. Using threadlock on the two 3x3mm Set

Screws secure the flybar weights. )
Flybar Paddles Flybar Control Arm x 2

& Werghts
2 ~ Steel Ball x 2

[HI3179] % 2 % " M2xI0PHx 2
o [HI3176)

— Optional Head

M 3% Set Screw x 2

T——— < ;
A T — Button
;‘? Tip 1 o CN2215
- —— LTI TN
M4x5 Set Screw x 2 — | Flybar [HW3173]
Spacer M3x6 ol ¥ packed with |
[HI3167D] — Jailboom

For balancing of
rotor head see Final
ey, Adjustments

Fotation

Align each paddle "A" to be parallel with the flybar _
control arms 'B'.  This is made very simple with the optional pitch and paddle gauge CN2026

STEP 6 Attach two Medium Balls to Washout Hub || NOTE: Secure
the Washout Mixing Arms { Mote, attach Assembly oilite bushings to
from the flat side of the arm ). Secure the I52C] || hub with thin CA

semi-assembled mixing arm s onto the Wash-
out Hub using one slide ube inserted from
the flat side and secured using one 3x 1 6mm
Socket Cap Screw and one 3xTmm Flat Medium
Washer per arm (note, use the left side hole g,k Ballx 2
on the hub). Afier attaching the balls to the :
swashplate, press the radiuflink onto the

inner short balls on the Swashplate.

Short Silver ";? Medium \ Radius Link & M3xT Flat Mix16 Socket
Bl Tip 1| Al <ilver Ball | V12512 Pin [HI3152A] Washerx 2 Cap Screw x 2

Starting with the inside race, apply thread-
@) oy ix::;];:jpbl]a:re lock and attach two short balls (Tip 1)
N - W HI31 46% directly across from each other, similarly
“{q__ __,ﬁ %\& [HI: ] attach two medium balls to the remaining
il C‘ﬁﬂ : J . . holes. Attach the three short balls (Tip 2)
Medium ~ ﬁ) Short Silver to the outside race. The rear location 1s not
Silver Ball L2 Short Silver Ball  Ball o] used now.

http://centuryheli.com/support/manuals/cn100xHawk4/step5_6.gif (1 of 2) [2/5/2003 12:21:44 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step7_8.gif

STEP 7-8 Starting Shaft

Mx10 Flat —
STE P ? Washer @
(—

*HENow comes pre-assem bled

From parts bag 2: the I
Start Shaft Gude Blocks .

3 -
are pre-assembled. Shide g].;:j Self Tapping —_
the Starter Shaft through
one of the block assem- M2x5 Flat ——

blies with the M3x11 Ball | \Washer - $
Bearing facing up and o - H
-

shide the spring and Smm Sx11 Ball e
washer onto the shaft. Bearing x 2 - ==

[CNBB1150] 3 !
RS

Start Shaft Guide Block
— [HI3007]

'\-\_\_\_\_\__

{

f“'ﬂf
Hex Type
Starter Shaft

STEP 8 [HW3005A]
g—_* Q.(ia:b

Hex Starter Extension (Optional PartfCNO426)

From parts in bag 2: Slide the M5x10 Collar spaced

approximately 29mm from the top of the start shafi

Hex Start and partially tighten with one M3x4 Set Screw. The
Ada ‘I:er Hex start adapter must be attached to the HW3005A
P Mdxd Set start shaft using threadlock on both the shaft and the

[CNO402] <k ﬁ Seraw Mdx4 set serew. Align the point to fit into the
- III / machined indentation in the hardened start shaft.
i, Apply some lubricant on the shaft after assembly to
e 7 ensure smooth vertical movement inside the inner

races of the bearings when engaging and disengag-
] ing of the start system.

When removineg the hex start wand after the
engine is started, it 18 recommended that you use a
two step procedure.

STEP#1: Lift the hex wand upwards just enough to
disengage the start system while keeping the wand
inserted in the hex coupler (CN0O402)

STEP#2: After the coupler has stopped turning, then
remove the wand completely

http://centuryheli.com/support/manuals/cn100xHawk4/step7_8.gif (1 of 2) [2/5/2003 12:21:57 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step9_10.gif

STEP 9-10 Output Shaft & Counter Gear

STEP 9 M3x45S Set Screw

From parts bag 2: Assemble the Tail (small hex key)

Transm ssion Output Gear assembly. ".I
Install the E-Ring (be careful not to lose \

it, 1t can easily spring away during instal-

Tal Transmussion l
Output Shaf \Y

[HW3059]

-

engine drive gear assembly. Start by
mserting the gude pin into the hole in M SxT

shaft through the Counter Gear
{make sure the pin is fully seated in
the recessed slot at the bottom of
the gear ) then slide the two M35x13
Ball Bearings followed by the two
M5x7 spacers. Using locktite, insert
one 3xdmm Set Screw into the Alloy Counter Gear 55T
Dnive Gear, then shde the gear onto [HI3040] -
the shaft taking care to position the

set screw over the flat spot on the

shaft. Secure the dnve gear to the

shaft.

Test fit the gear assembly into one half of the upper side
frames. While holding the pimon gear, try to slide the

counter gear up and down on the shaft. Adjust for as hittle
vertical play as possible. It is normal and necessary to have a
small amount of vertical play to allow for expansion due to
heat dunng operation.

A small amount ofred | D:F:t:!ght to the top of the counter
shaft, between 1t and the pinion gear while make for a more
secure fit. Only use blue locktite on the set screw

A small amount of the special green shaftlock can be apphied
carefully on the shaft between each bearing and the shaft.
Warning, do not get any shaftlock in the bearing as damage to
the bearing may result.

the end of the Drive Shaft. Insert the Spacerx 2

lation). Shide the two Ball Beanngs onto E - Ring
the front of the Tail Rotor Output Shaft.

Using threadlock, insert one 3x4mm Set

Screw into the gear, Note where the flat T 5% 13 Rall

spot 15 on the shaft, shide the gear on and Bearings x 2
tighten the set screw (Make sure the set _ [CNBBI1350]
screw is positioned over the flat spot). Tail Rotor Output

Gear [HW3057]
. Alloy Drive Gear MixdSs

STEP 10 (HW3045] — et Serew
From parts bag 2: Assemble the (small key)

5x13 Ball
_ Beanngs x 2
[CNBB1330]

C Drive Shaft
— [HW3042]

M2x12 Pin
%[H]m‘m]

http://centuryheli.com/support/manuals/cn100xHawk4/step9_10.gif (1 of 2) [2/5/2003 12:22:12 PM]




http://centuryheli.com/support/manuals/cn100xHawk4/step1l_12.gif

STEP 11-12 Auto Rotation, Main Gear & Elevator Bellcrank

STEP 11

From parts bag 2: The Main Gear 15 pre-as-
seinbled with the Auto-Rotation Bearing in-
stalled. Insert the bortom end through the auto
rotation gear assembly, align the holes and secure
the Main Shaft using one 3x16mm Socket Cap
Screw and one 3mm Locknut,

You can temporarly insert main shaft,
main shaft bearing, stopper and head block
screw to keep thern from getting lost!

* Do not apply threadlock!
~r

Completed
Main Gear & 7

end of the bellerank. Slide

ane short Spacer over one

th‘h-“lﬂin Shafi
- [HW3053A]
==

- Main Gear
[HI3056]

Main Shaft | Adto-
Rotation —— a
Bearing
- [HW30350] -
= Pre- -H‘H_ |
STEP 12 Assernbled h
From parts bag 2, insert the
long threaded axle and one — S;
M3x7 ball beaning from each M3 Locknut

@%@\ M3x16 Socket

Cap Screw

3x30mm Socket Cap screw
and attach to the threaded
axle { do not use threadlock
here! ), repeat for other side.
The 2x16mm pin 1s as-
sembled, just insure the
elevator radius link moves
freely against the Bellcrank.
Thread one short

black ball into the elevator
arm.

Elevator
Bellerank
[HI3032C]

Only assemble, do not
use threadlock now!

Long Threaded Axle

M3x7 Ball
Beanng x 2

!
CNQSCO4 Short Black Ball / /
Optional machined with Long Thread ! I-'
ball bearing x | [CNLR1013]  Short Spacer |
elevator arm w/ X2 M3Ix30 Socket
adjustable ball link. Cap Screw X 2

http://centuryheli.com/support/manuals/cn100xHawk4/stepl1_12.gif (1 of 2) [2/5/2003 12:22:27 PM]




http://centuryheli.com/support/manuals/cn100xHawk4/step13-1.gif

STEP 13 Upper Side Frames

STEP 13

From parts bag 2. Install two 4x5mm Set Screws (Tip I-do not apply locktite at this fime) on the Mast
Stopper then slide the mast stopper on the main shafl followed by one M8x19 Ball Bearing on the
bottom of the main shatt and one M10x19 Ball bearing from the top.

Attach the starter shaft assembly 1o the left side upper side frame with four 3x12mm Self
Tapping Screws (Tip 2- observe the correct orientation of the block assemblies). Position the main
gear/main shaft assembly, (Tip 3-Note the orientation of the mast stopper, the raised inner diam-
eter should be facing upward, towards the inner race of the top bearing) the counter gear assem-
bly and the tail ransmission output shaft assembly in their designated locations (see diagram below)
on the upper right side frame (Make sure the bearings are fully seated in the recesses.)

M3x12 Self Tapping Upper Side Frame Tail Transmission 10x19 Ball
Screws x 4 [HIZ107) Output Gear Assembly Bearing
_ from Step 9 | |CNBB101Y]

7o KN

|II I /
L/
\ [/
Mdxs Set
@ / ;CI'E:.'
. {med hex

key)x 2
Y

/ / Main Gear

Start Shaft Counter Gear 5% 19 Ball Assembly
Assembly Assembly from Bearing from Step 11
from Step 8 Step 10 [CNBBI1980]

http://centuryheli.com/support/manuals/cn100xHawk4/step13-1.gif (1 of 2) [2/5/2003 12:22:54 PM]




http://centuryheli.com/support/manuals/cn100xHawk4/step14.gif

STEP 14 Upper Frame Assembly

STEP 14

From parts bag 2: Insert the two long Hex Spacers at the specified locations in the diagram. Note:
the front hex spacer is installed into the forward-most hole. Install the upper lefi side frame,
taking care that the bearings are ahgned with the mating recesses and secure the frames with four
Ix35mm Socket Cap Screws (Tip I-do not use threadlock when wsing locknurs) through the main
shaft bearing block positions and four M3 locknuts. It 15 advised to position the elevator assembly
between the side frames at this time 1n order to reduce the amount of installation positioning later.
While pulling up on the main shafi (make sure the main gear rotates freely), push the mast
stopper against the upper ball bearing insunng that the side of the stopper with the raised inner
portion 1s facing upwards, Apply threadlock to the set screws and tighten in place. Attach the re-
matning four 3x 1 2mm Self Tapping Screws(see Tip 4 on page 11) to the starting shaft blocks.

Mdx 5 Set
Screw x 2

Upper Side
Frames L& R
[HI3107]

|

M3 Locknut x 4

ey

Fa |‘r'|"rl---.-lr'|"

S,

Long hex spacers

[HW3127] x 2 M3x35 Socket

M3x12 Sel f Cap Screws x 4
3xl2 s .

Tapping

Screws x 4

Ti'_r.ln

Note : The gear mesh between the main gear and the tail transmission cutput shaft may be a snug fit
at first, but 1t will become smooth after a few thghts. This 1s the normal wear in process.

http://centuryheli.com/support/manuals/cn100xHawk4/step14.gif (1 of 2) [2/5/2003 12:23:20 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step15.gif

STEP 15 Collective and Aileron Levers
STEP 15

From parts bag 2: Press in two M6x10 ball bearings into the front side frames for the collective axle.
Attach the front Collective Arm Spacer (hex shape ) and the Collective Axle (6mm) to the Right Collec-
tive arm (notice that the axle is atached at the muddle hole ) using threadlock and two 3x10mm Socket
Cap Screws and two M3x7 spacers on the inside. Shde the assembly through the ball bearings in the
upper side frames from the right. Using threadlock attach the Left Collective Arms with two 3x10mm
Socket Cap Screws insuring the two M3X7 washers are on the inside. Tighten the serews insuring the
collective lever move freely with no side to side play. Install one M3 Short Ball on to the collective
lever using threadlock.

The left Aileron Bellerank has two oilite beanings pre-installed into the bellerank, install the two Short
Balls to the “A™ face and insert the slide tube through the bellerank using a small amount of lubricant
(the bellerank is offset, make sure the slide tube is inserted from the offset side). Starting on the
left side, remove the 3x30mm Socket Cap Screw, short spacer and washer from the elevator bellcrank
(previously assembled in Step 12), slide the left aileron assembly onto the serew and insert through the
left collective lever, Apply threadloek to the end of the screw threads now and slide the short spacer
and the M3x7 washer before tightening inte the elevator bellerank axle. Repeat for the other side. Slide
one Threaded Extension Rod through the upper position of the tail cutput bearing recess and secure two
Short Hex Standoffs (one per side ) using threadlock (these are o attach the canopy).

M3KI0PH Socket  ge Tube ] epett Short Hex

Cap Screw x 2 E s twice Standoff & 2 Upper frame

(from Step 12) I Short Ball x 4 e ) ammhlg};elﬁjﬂ
| [CNLR1010] |

Adleron
Bellera nkﬂ

[HI3031A ] Threaded

Extension

M3x10 Sackel
Cap Screws x 4

M3x7
Washer x 4
R ‘ % Face with “A™

M{'n.t. 10 Rall \,.l. : on outsi de

E[E‘[?d?inlfl::]gﬂ Hex Collective Axle \

[ | Spacer  (6mm dia) Collective
Short Ball 2 I iy
[CNLR1010] lalll— @ i

http://centuryheli.com/support/manuals/cn100xHawk4/step15.gif (1 of 2) [2/5/2003 12:23:50 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step16_17.gif

STEP 16-17 Clutch, Fan & Engine Mounting

Engine
Mt

STEP 16 From parts bag 3. E@

Kemove all parts from the engine

crankshaft until you can see the front M3x13 Flat
ball bearing. Install the 9x |4mm Flat Washer
washer (or washer provided by engine
manufacturer), insert the Ball Bear-
ings into the clutch bell assembly and

place on the crankshafl. Clean the [HIz00e] —

threads on the crankshaft and on the

clutch, carefully apply high strength

red threadlock on the engine crank- Clutch ﬁ

shaft threads nearest the bearing (be ‘[;-lm'l:filjl 1

careful not to get threadlock into the )

ball bearings) and on the threads in

the clutch. Thread the clutch onto the Mi2x 18

crankshaft until the crankshaft can be I%Hﬂring . —______@
seen threough the top. Insert the fan, [CNBE 1 215]

keving it to the clutch. Wrap a cloth
over the fan {provides gnip to the fan
without breaking the fins) and tighten
until the clutch stops, torque an

Replacement
Clutch Liming '

additional 1/16 of a tum. Using a #UN2020L

Piston Lock [CMN2155 Optional Parts] Ty EF

makes this easier. Secure the fan with . i
Clutch Bell

the 5x13mm Washer and the engines [H:L;Emm @

prop nut onto the crankshafl. Apply

some high strength red threadlock
to the prop nut fo insure its security
Again only torque the nut 1/16th of a
turn more.

©)
MOxl4 Flat —

Washer

Thrust Washer |
or Mox14 FW \

During final assembly
;f-'n wipe all traces of oil

or prease from the
inside surface of the cluch
lining. Any grease here can
canse a melidown,

STEP 17

Using threadlock, secure the engine assembly onto E"-‘=’~‘“Ehl
) ! saemnl v
the engine mount using four 3x16mm Socket Cap with Fan}

Screws. From bag 4, install the Throttle Extension
by removing the arm supplied on the engine. The
arm has to be repositioned to get equal throw, both
open and closed from 50% as per the diagram

T s

% N
Machine Serew x 4

bel ow. o
Throttle arm on Carburator o~ e e
o 7~ VNG

Full Open Full Closed - = %ﬁ‘ﬁ

{Optional Parts)
CM 2153 Thiottle Exten-
sion for (53255 H

¢
Engine Mount
[HW3017]

\“1.

\

Throttle Extension
[HW3204]

http://centuryheli.com/support/manuals/cn100xHawk4/step16_17.gif (1 of 2) [2/5/2003 12:24:09 PM]




http://centuryheli.com/support/manuals/cn100xHawk4/step18_19.gif

STEP 18-19 Fuel Tank & Lower Frames

Rubber .
Shmm Fusl Stopper Small Cap

Wrap the e line inspde Large (e N .
WTaAp anound tank with Arge -Ap — \= '-ﬂ# Vent Tube - bent
the outside and ~ Clunk. M25 x I8 Self a Iy and ends near the
secure, \ Tappine S ——_% | top of the tank.

\\\\ apping Screw : i

‘ h‘l} Pickup tube -
: straight

e g
Note: The fuel tank opening 1s off-center and should |
be installed upwards to align closer to the carburetor. Fuel Tank [HI31384]

STEP 18 from parts bag 3: Insert the two preces of alurmnum tubing through the large cap, rubber
stopper and small cap, bend the long aluminum vent tube upwards (make sure the tube comes to the top of
the fuel tank) and attach the short prece of fuel line and clunk to the short straght prece of tubing. Test fit
the assembly into the Fuel Tank and make sure that the clunk reaches to about 1/8” from the back of the tank
and can move around freely. Insure the vent tube 15 near the top of the tank but does not touchit. Install the
tie wrap around the outside of the rubber cap. Finally tighten the long self tapping screw to seal the tank.

fuel pickup tube will be attached to carburator. (see step 21)

Vent Tube left open
to the air or can go

Lower Side Mler pressure
Fmrms |:EE.'| '|.T.|L|. er P“.-bbLlﬂ.- Iﬂ o7 FUEI
[HI3112] x 2 - hitng Tank

_— [HI3138A]

Fuel pickup tube goes to
engine carburator Gyro Tray
[HI3112]

Tapping

STEP 19 From parts bag 3: Slide the Fuel Tank into position and assemble the Lower Frames with

four 3x16mm Self Tapping Screws into the gyro plate. NOTE: Lay the bottom of the sideframes on a flat
surface to align the two sides when nghtening the screws, The fuel tank opemng should be installed with
the fittings on the right side to insure they are on the side of the carburetor fuel inlet. The vent tube can
later be plug into the muffler pressure fitting (see step 23) or left open to the air as some may prefer. The

M3x16 Sell

—  Herewsxd

http://centuryheli.com/support/manuals/cn100xHawk4/step18_19.gif (1 of 2) [2/5/2003 12:24:22 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step20_21.gif

STEP 20-21 Upper & Lower Frames

STEP 20 Upper Frame

Using threadlock, attach the lower Assembly
frame assembly to the upper frame
assembly with four 3x16mm Socket
Cap Screws and four 3x7mm Washers,

STEP 21 \

Ass&mhle the Lower II"-,III M3x7 Flat
Cooling Fan Shroud over the \ Washers x 4
head of the engine using parts \

from bag 3. Assemble the two
halves using the five 2.6x10mm Self
Tapping Screws. Loosely install the

. . . M3x16 CS s
engine assembly into the lower side frames Socket Cap Screws /‘-'/
using four 3x16mm Socket Cap Screws x 4

and four 3x7mm Large Flat Washers. Position
the lower shroud to overlap the upper shroud,
adjust the engine height by sighting from the side.

Lower Frame
Assembly

Slide the engine upwards until the clutchbell gear is
properly meshed with the counter gear, then threadlock the screws in place. At this time, plug the fuel line
to the carburator (Tip [ -installing a fuel filter between tank and carburator will help prevent any fuel
contamination from entering the carburator and causing engine failure ). Now check the starting shaft,
loosen the collar and adjust its height to insure the start shaft can fully disengage from the cooling fan.
NOTE: use threadleck on set screws of collar. M3x16 Socket

Cap Screws x 4

Engine Assembly
installed onto
mount.

M3x7 Flat
Washer x 4

For proper gear
mesh, insure the
counter gear has
T verti-
cal play onit's

shaft. Cooling Fan

n Shroud
[HI3020]

M2.6x10 Self
Tapping Screws
x5

http://centuryheli.com/support/manuals/cn100xHawk4/step20_21.gif (1 of 2) [2/5/2003 12:24:37 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step22_23.gif

STEP 22-23 Final Rotor Head Assembly & Muffler

STEP 22

Completed Rotor Shide the swashplate and washout assembly
Head Assembly from trom Step 6 onto the main shaft and snap the
elevator lever arm onto one single front ball on
the swashplate. Slide the completed rotor head
assembly from Step 5 onto the shaft and align
the hole in the head block with the hole in the

:Ii:i? top of the main shaft. Insert one 3x16mm
Can Screw Socket Cap Screw and 3mm locknut (from Bag
& P 2hto secure the two. (Note: Make sure the

pins in the rotor head block are aligned and
inserted into the holes in the washout unit.)

Swashplate & };%:;i;;-,_‘}._ _ n Apply some o1l sparingly to the washout hub

Washout o’ assembly to insure they shide smoothly.
Assembly 15 : - Long Steel Ball Following assembly, move the collective lever
from Step 6 il fore and aft to the endpoints. The swashplate

and washout umt should be very smooth
throughout the movement range. If not, inspect
the fit of the washout guide to the pins in the
rotor head, these pins can be bent slightly if
binding. Alsocheck the collective axle, the
screws here may be too tight. The fit of the ball
links sometimes can cause binding, with time
these will break in. These few points are the
most common which will cause servo strain
leading to premature wear and can make the
collective control a hittle vague.

Short Steel Ball

STEP 23

Attach the muffler to the engine with the screws
provided with the muffler (Tip I- using hi-temp
threadlock). Attach the pressure tap to the top of the
mutller and the Mdxé Phullips Machine screw to the
bottom hele in the muffler, remember to use hi-temp
RTV sealer or threadlock on these parts.

Muffler

Pressure Ti For a good seal between the muffler and the
lap Ip exhaust port, use a gasket made from thin
aluminum, brass or exhaust gasket material.
Speed Torpedo To properly seal the fit, after running the
Muffler engine for several minutes on the first run, shut
Tip | ESAELIE:ES down the engine and re-tighten the bolts, while
the engine is still hot. The extra 1/8 to1/4 turn
#*Optional CN3055H High Performance Tuned on the bolts will seat the muffler in place.

Pipe or CN3033 Tuned Muffler are also Available.

http://centuryheli.com/support/manuals/cn100xHawk4/step22_23.gif (1 of 2) [2/5/2003 12:25:01 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step24.gif

STEP 24 Servo Tray (Airplane Radio)

The Hawk helicopter can be operated with a 4 channel arrplane radio but a 6 channel or better helicopter
racho will greatly sumplify the final setup and expand the flight capabilities. Step 24 shows the single collec-
tive/throttle servo location for an arrplane radio whereas 1f you are using a helicopter radio skip to Step 25
Alternately for the 4chamnel radio, a "Y" harness { optional ) can be used wath Step 25 plugged into the
throttle channel on the radio (provides more torque to collective).

Airplane Radio 4 Channel Setu

STEP 24: From parts bag 5: Install the throttle/collective servo from the inside of the left vertical sup-

port. { Note: use the rubber grommets provided with the servos, vou can use the serews that came with
vour servos or the screws provided in the kit ). Assemble the servo tray vsing eight 3x16mm Phillips Head
Screws. Attach the rudder (yaw), arlleron {roll eyche) and elevator (fore/aft cyche ) servos, insunng proper
orientation, to the top servo tray. Attach the front canopy mount using two 3x30 Plullips Head Machine
Screws through the top of the lower servo tray, through the plastic spacer and into the canopy mount.

ileron Serva —
M2 3% 10 TP

— Rell Topping
Screws x 16

Raudier Serve __

Servo Tmy Ser
[HIEL15]

Elevator Servo
Servo for
Throttle &

"ol v
W dx 16 TP S0
lappmg Screws kB

/

Ml M3k

[HI3129] Phillips
Ml hi ne
Screws x 2

Attach the servo tray assembly to the

he ser M3x10 Self
mechanics using four 3x 10mm Self

: : Tapping Screws
Tapping Screws, two 3x20mm Socket _ x4
Cap Screws and two M3 Washers. The ; |
two Locknuts for the cap screws are @ Recess for M3 I| M3x20 Secket Cap
inserted into the recess inside the bottom L ocknut inﬁidlt “ Screws , M3 washers
of the fan shroud . fary shroud & "-"H Locknuts on

' the inside

http://centuryheli.com/support/manuals/cn100xHawk4/step24.gif (1 of 2) [2/5/2003 12:25:31 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step25.gif

STEP 25 Servo Tray (Heli-Radio)

- ]
STEP 25 Helicopter Radio 6 Channel Setup

From parts bag 5: Install the collective and throttle servos (note orientation) from the inside of the left
vertical support. ( Note, use the rubber grom mets provided with the servos, you can use the screws that
came with your servos or the screws provided in the kit ). Assemble the servo tray using the eight
Ix1emm Phillips Machine Screws. Attach the rudder (yaw ), aileren (roll cyclic ) and elevator (fore/aft cyclic)
SErVos INsUring proper onentation, to the top servo tray. Attach the canopy mount using two 3x30 Phillips
Machine Screws through the top of the lower servo tray, through the plastic spacer and into the canopy
mount.

Aileron Serve .
I M2 3x 10 Self

= Lappmpg Screws
xl

Elevator Sarvie

Collective Servo n

Ml

Szl
Tapping

Rudder Serva —___

Serve Tray Sel
|HLE3TLE)

4
Mackine
I;'urhlr-'_l,' Herewsx 2
Mo

[HI3125] Serviy

Attach the servo tray assembly
to the mechanics using four
Ix 10mm Self Tapping Screws,
two 3% 20mm Socker Cap
Screws and two M3 Washers,
The two Locknuts for the cap
screws are unserted into the

M3x10 Self
Tapping
Screws X 4

S M3x 20 Socket Cap
recess inside the bottom of the Pacess for M3 Ryl
fan shroud Locknut inside & M3 Locknuts on

fan shroud. the inside

http://centuryheli.com/support/manuals/cn100xHawk4/step25.gif (1 of 2) [2/5/2003 12:26:04 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step26_27.gif

STEP 26-27 Landing Gear & Tail Drive Shaft

STEP 26

From parts bag 6: Assemble the landing gear by sliding the Aluminum Skids through the Struts, start the
four M 3x5mm Set Serews into the struts now but do not tighten at this time. (Do not use any
threadlock). Set the distance from the rear of the skid to the strut at 25 to 30mm. Attach the landing gear
to the main mechanics using four 3x16mm Phillips Machine Screws and locknuts. Now set the skids
into their desired position and tighten the 4 set screws. Be careful not to strip the sideframes.

Antenna Plastic Gude Tube M3 Locknuts x 4 \
[[fs] After finishing the
raclio installation,
thread the anfenna wire from
the radio tray through the
plastic tubse and e a slip knot
with a small elastic io the end
of the antenna wire. Hook the
end of the elastic to the
vertizal tail fin,

Plastic Struts
[H13122] x 2

M3x 555 Set __
Screws x4

(small hex
key)

Aluminum Skids M3x16 o
[HW3123] x 2 Phillips
Machine
Screws x 4
STEP 27 Tail Rotor Drive
From parts bag 7: Notice that the Shaft [HW3073)
Tail Rotor Dnve Shaft has 2 holes, |
one through the shaft | Brass Spacer Smaller Bevel
and one dnlled partially | Tube — Gear
into the shaft. Shde the [HW3074] [ [HI3075]

SMALLER Bevel Gear with the
teeth facing inward from the end
with the through hole. Position the
gear by aligning the holes. Press the
2x%12mm Pin through and secure
with one 3xdmm Set Screw using
threadlock. Slide the Spacer Tube
onto the shaft and position against
the gear.

|| [ M3Ix455 Set
/ Screw

- I,I'I {small hex key)

Hole through

shaft

2%12mm Pin ——

http://centuryheli.com/support/manuals/cn100xHawk4/step26_27.gif (1 of 2) [2/5/2003 12:26:17 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step28_30.gif

STEP 28-30

Tail Rotor Output Assembly

STEP 28

From parts bag 7: the
Tail Pitch Plate and Tail

Tail Pitch Ball
Linksx 2

610 Ball
Bearnng x 2
[CNBB1060)]

Pitch Ball Links are pre-
assembled.

iNote: apply some JB
weld to the outside of
the lock ring to avoid
the assem bly loosen-
ing.) Put this assembly
aside for later.

- \H
M 2x8 Pin x 2
[HI3089) 1
NS

STEP 29

From parts bag 7: Assemble the Taill Rotor Output
Shaft assembly by shiding the two 13 x 5 mm Ball
Beanngs on to the shaft, followed by the LARGE
Bevel Gear wath those in the teeth facing outwards.

Axdmim Sel Screw.,

Taul Gearbox Input
Shaft [HW3070]

Align the holes in the gear with the shaft and press in
the 2x12mm pin. Using threadlock, secure with one

Large Bevel Gear
[HI3075] >

2% 1 2mim Pin

5x13 Ball
Bearing x 2
[CNBB1350]

STEP 30

Slide one of the two 11 x
Smm Ball Bearings onto each
end of the Tail Rotor Drive
Shaft assembly and insert
through the inside of the nght
side of the Tail Rotor Gear-
box Housing. Make sure the
bearing is fully seated into the
recess. Slide the tail rotor
pitch plate assembly onto the
shaft.

.o—'—"-'_'-

" Assembly

Tail Pitch Plate

S5x11 Ball
_——— Bearnng x 2
[CNBB1150]

Gearbox Housing
[HI3078]
Right Hand Side

http://centuryheli.com/support/manuals/cn100xHawk4/step28_30.gif (1 of 2) [2/5/2003 12:26:29 PM]




http://centuryheli.com/support/manuals/cn100xHawk4/step31_32.gif

STEP 31-32  Tail Rotor Hub & Tail Rotor Grips

STEP 31 Mlxd-.SS Set ‘ ]
SCrew M3Ix10 Socket Cap

From parts bag 7: Install the \\ e

Tail Roror Hub onto the tail Tail Rotor Hub—

rotor drive shaft, (position the [HW3098]

hub so the hole is aligned

over the partial hole in the 3x10 Ball

shaft ),Using threadlock., Beaning x 2

secure with the 3xd mm Set [CNBBIO30]

Serew, Using threadlock and &

one 3x16mim Socket Cap
Screw, attach one Ball Bearing
on each side of the hub assem-

bly (apply the threadlock to M3x10 Socket
the threads in the hub to Cap Screw
avoid getting threadlock in

the bearings).

STEP 32

From parts bag 7: Using threadlock on the two 2x10mm Phallips Machine Screws and 2mm Nuts,
assemble both Blade Gnp Halves over the bearings with the nuts facing to the gearbox, Snap the two
balls from the tail rotor grip into the adjoimng pitch shder hinks.

Install the Tail Rotor Blades vsing two 3x16mm Socket Cap Screws and M3 locknuts. Note the
direction of the blades on the diagram, the straight leading edge of the blade should be on the same side
as the ball on the blade grip.

Install the M2 Short Mc10 Pl ,/I
o ullps Blad= 3

Steel Ball, threaded )47 MIIDFillps Blck [T[:[IEH}D&] -

from the bottom of the alves [HI

M2 Hex Mut x 4
bellerank, Install the

tail rotor bellerank onto

; Tail Botor Blades
the tail rotor gear box

. M6 [HI30ES | % 2
with one 3x1&mim Socket Cap
socket cap machine Sorew

screw, inserted through
the brass bushing with
the washer side on the
bottom ( make sure
the steel ball at the
bottom of the pitch
slider is engaged into
the end of the t/r
bellerank ).

steel ball at the bottom of the
— pitch shider 1= engapged into

h o M3x16 Phillips Machine Screw
b
%:_ M2 Short Steal Ball
= [CNLRIOI}]

Tail Rotor Bellerank [HI3024]

. Afier flying the model, 1f'a buzzing vibration 15 noticed on the ends of the vertical or honzontal fin,
n'ﬂ you can remove the complete tail rotor assembly with the hub and further balance it using a High
Point balancer. Careful sanding of the rotor blades 15 all that would be needed.

http://centuryheli.com/support/manuals/cn100xHawk4/step31_32.gif (1 of 2) [2/5/2003 12:26:45 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step33_34.gif

STEP 33-34 Tail Gude & Tail Gearbox

STEP 33

From Bag 7: Insert three tail drive shaft Guides on to the Brass Tail Drive Housing, found in

the bottom of the box (Note that one guide has a larger center hole than the others, slide

this one to the center of the brass tube ), add the rermaiming twao onto the ends. Glue the

guides into position using Zap Ca on the brass tube. Insert the rod gude assembly into the

tailboom from the end with the 2 holes and position the assembly centered in the tailboom

{ gentle tapping with a wooden dowel will easy the insertion of the guides ). Secure Tail Boom

inside the hoom by dripping some Ca glue down the tube.Be careful not to get any [HW3062]
between the wire drive and the tube, Slide the three tail pushrod guides onto

the tailboom. From the rear, thread the long pushrod through the gumides

with the bent section at

back. Screw the pushrod
connector found in

bag #4 onto the front of
the long pushrod, the
short pushrod will

be attached to this

later in Step 36.

Tail Pitch Control
Rad Set
[HW3064C]

é§| Dinve

-~ < | Houei
- | ousing
< - P - @ |I { brass )
- HH‘»,-"’/ |

\ Drive Housing Center
|\ Guide
L
[}‘nm- Housing End
Tail Pushrod Guides Giuidles x 2
[HI3106A] x 3 Tarl Drive Shaft Set
[HW3063)

Make sure the brass tubing 15 glued to the intemal gumdes for the tail boom. Also, after
radio set up 1s complete glue the pushrod guides using a single drop of Zap Ca. One drop
will stop the pushrod from binding and still be able to remove them later.

Appl
STEP 34 Put a flat spot on the the (;f;fe
The Tail Dnve Shaft has one end flattened to round end of the Tail Drve o
engage into the front of the boom, the other Shaft, E

end needs to have a 20mm long flat spot
filed on the round end of the shaft to provide

a more solid seating for one of the two

BN

4x4mm Set Screws from the tail rotor input 20mim Tail Drive

shaft. Thoroughly grease the tail dive shafi Shaft Set [HW3063]
and insert the newly filed end inte the end of File

the tarlboom with the slots, Align with the . é n
center of the dnve shaft housing assembly Tail Dirver Shafi “'(_ .

and insert. Insert and degrease bothends of g ey 2y el tool for the job, alternately careful

the shaft. use ofa Dremel Moto Tool will work. [t 1s important
that the flat be at least 1/4 of the diameter but no more
than 1/3 to avoird weakening the matenal.

http://centuryheli.com/support/manuals/cn100xHawk4/step33_34.gif (1 of 2) [2/5/2003 12:26:59 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step35.gif

STEP 35 Tail Gearbox

STEP 35 M3x12 Socket Cap

Attach the tail output Screw x 2
gear assembly onto the
rear of the dnve wire

shaft using a threadlock o M3x10 Socket
on the two dx4mm Set Cap Screw
Screws (insure the filed

flat spot is aligned with

Tanl Boom
one of the set SCrews ). Assembly /_/
Position the output gear P
assembly into the nght .
gear box half (insure the Dzlm Spot

2 bevel gears are
meshed properly and
the ball bearings are

b
fully seated in their P {
recesses ) and liberally /ﬁy \‘I."I
grease the gears before
attaching the left side. A Max4S8 Set Screw x 2
[al Dnive

Position the gear box . \ (med hex key)
halves such that the Shaft Set

molded key pins are fit LHW3063]
into the key holes in the

end of the tail boom. Tfp
Secure with one 3x 10mm

Socket Cap Screw and

M3 locknut at the back of  M3x30 Socket Cap
the gearbox and two Lorew x 7
3x12mm Socket Cap

Screws with M3 locknuts

at the center top and

bottom of the gearbox. )
Install the Vertical Fin /% s o
with two 3x30mm Socket - -

Cap Screws and M3 -
locknuts through the

molded mounts in the B
front end of the tal rotor //

gearbox. f-”',/f
Tip
Grease to be used inside the tail gearbox should be a teflon or
light lithium type of grease commoenly found in a hobbyshop.
Do not use grease or any type of lubricant on the remaining

gears on the helicopter because they are exposed and can
actually attract dirt and debri that can lead to a failure.

Tail Output M3 Locknut x 3
Gear Assembly

Apply red lockfite to the drive shaft end and insert into the gearbox input
shafi. Do not use on set screws, only locking the wire shaft to the input shafi.

Vertical Tail Fin
[HI13067]

M3
Locknut
¥ 2

http://centuryheli.com/support/manuals/cn100xHawk4/step35.gif (1 of 2) [2/5/2003 12:27:12 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step36_37.gif

STEP 36-37 Tailboom & Hornzontal Fin

STEP 36

Attach the tail boom assembly to the main mechanics by sliding the tailboom tube into the mounting hole
at the rear of the upper frame using five 3x25mm Socket Cap Serews and M3 Locknuts. Slowly press the
tailboom in, being careful to engage the flattened end of the drive wire into the slotted tail rotor output
gear shaft, The slots on the end of the taslboom will self align with molded pins inside the upper side
frame. Take your time and the wire will slide in. Once engaged, press the taill boom in completely until it
15 fully seated. Hold the maingear from moving and try to turn the tail rotor to insure proper engagement,
you should not be able to turn the tail rotor. If you can rotate it, the drive wire i1s probably not properly
seated into the slot of the front output shaft. Connect the short rudder pushrod to the coupler at this time.

~

-

M3 Locknut x § =—_ -
- -
Main 0N ' Tﬁmn Assembly
Mec]mmc@ (Su P
i = M3X 25 Socket M3X12 Self
— Cap Screws x 5 Tapping Screw x 2

STEP 37

Position two of the pushrod guides in front

of the henizontal fin and one behind. -

Attach the Horzontal Fin on the tailboom Horizontal Fin !H"“-a.,_ ,,}
using two 3x12mm Self Tapping Screws & Tail Boom L-\.

into the Tailboom Clamp. Space the fin Clamp Set #,#

along the tailboom at the posiion where
the Tail Boom support struts can be at-
tached. Secure the support struts to the fin
mount with a M3 x 8mm sel{ tapping
serews, Attach the front of the two support
struts to the lower frame assembly using a
M3 x 16mm hex bolts, washer and an M3
locknut, Refernng to Step 38, install the
long tail rotor control pushrod, inserting
into the three guides along the tailboom.

[HI3067]

s

-

s "ﬁ

H;;?,%?

-".-'
,.-.-'"' -"'f.-f

J&Eg
ii Tail Boom Support
o Struts | HW3202B |

-
-~ e
e

=

3 ; - AN —
M3 locknur “ff’f V7
M3 Washer =21 ©-
. 3_':-"‘ A G “V —_— M3IX16 Sﬂﬁ:kﬂ
o Cap Screws

http://centuryheli.com/support/manuals/cn100xHawk4/step36_37.gif (1 of 2) [2/5/2003 12:27:27 PM]




http://centuryheli.com/support/manuals/cn100xHawk4/step38.gif

STEP 38 Pushrod Setup and Adjustments

1 #1' - a
STEP 38 Make up all the control pushrods according to the specified lengths shown in the

drawing. These are full scale drawings so you can easily match each pushrod to the page. Please note
that these dimensions listed from end (o end of the plastic rod-ends are 1o be taken as correct. Fine
tuning may be required as the picture size may change when printed. Also some servos offer different
hom placements for fine tuning. The numbers in the center of the pushrod drawings are the actual length
of the rods to help select the correct pushrod for each control surface.

Setup for the Multi Channel Helicopter radio, there will be one extra 105mm.

Setup for the 4 Channel Airplane radio, requires one of the 1035mm pushrods 1o be shorten by

12mm, &mm perend for use as the Collective Arm Pushrod.

Note: It is very important that before you install the pushrod linkages that vou first charge your radio then remove

all the serve boros Trom the servos and center all the mee hanieal or electronic trims on the radio. T he overall lengths
of the pushrods are shown to the right of each pushrod drawing.

II.-|""‘|-|.
QD 15 ﬂg J(2) 53mm Pushrod Set All pushrods are

i - : shown full size.
Aileren Bellerank to Swashplate l“ W3i192z| sow Tl size
@) 2 O] A2) 5lmm /’ @]‘_ “{@ [{"] 34mm (normal
- 15 s - 32mm (3D)
Washout to Flybar Control Arm ,f/ Bell Mixer to qd'-i"‘-ﬂ'-'n

Iy .
@E 75 , jﬁ%um 103mm B‘;;L_ S
a In L

" Throttle pushrod ' [HI3145]

@D: 0 . 11 C{2) 106mm

Bell Mixer to Swashplate

Measurements
OF . ) ) D (1) 104mm are tip to tip on n
the ball link.

Collective (Heli)

@E: 105 shortened to 93 :iﬂ@ H (1) I19mm

Collective (Airplane )

Or = 105 == 1 E(I) 137mm

Elevator pushrod

. 128 — 1 k@)
Aileron pushrod 1 56mm

__ Tail Pitch Contral Rod & Connector
T Py i
Lo — :

G (1) 894mm

http://centuryheli.com/support/manuals/cn100xHawk4/step38.gif (1 of 2) [2/5/2003 12:28:22 PM]



CENTURY Hawk IV - Addendum to instructions

Page 26 - control rod lengths (beginners-intermediate)
(Note: these lengths are measurements from the outside to the outside of the ball links)

Control Rod I (2 each): Bell mixer to seesaw - 35mm
Control Rod A (2 each): Washout to flybar control - 51mm
Control Rod J (2 each): Aileron bellcranks to swashplate - 61mm
Control Rod C (2 each): Bell mixer to swashplate - 104mm
Control Rod D (1 only): Collective servo to Collective arm - 102mm
Control Rod E (1 only): Elevator servo to elevator bellcrank - 135mm
Control Rod F (2 each): Aileron servo to aileron bellcranks - 158mm

CENTURY Hawk IV - 3D set-up modifications

From Page 5/ Step 1: replace the two short
HW3170 ( 2.6mm x 24mm ) washout guide
pins with the longer HW3170A

( 2.6mm x 30mm) guide pins.

(see diagram)

i
From Page 6 / Step 4: Change the length of i i o HW3”“<H— ﬂ

ins with the longer
pushrod * I"” from 34mm to 33mm. : H13070A uniuge

3D Control Rod Lengths
(Note: these lengths are measurements from the outside to the outside of the ball links)

Control Rod I (2 each): Bell mixer to seesaw - 33mm
Control Rod A (2 each): Washout to flybar control - 54mm
Control Rod J (2 each): Aileron bellcranks to swashplate - 61mm
Control Rod C (2 each): Bell mixer to swashplate - 106mm
Control Rod D (1 only): Collective servo to Collective arm - 100mm
Control Rod E (1 only): Elevator servo to elevator bellcrank - 135mm
Control Rod F (2 each): Aileron servo to aileron bellcranks - 158mm



http://centuryheli.com/support/manuals/cn100xHawk4/step39.gif

STEP 39  Aileron & Collective Linkage ( Helicopter Radio )

Helicopter Radio Setu ‘
STEP 39 P P

The Aileron hinkage controls the side to side tilt of the swashplate which in tum causes the helicop-
ter to pitch/move to the left or nght { hence the name roll cyelic pich ).

Using threatlock, attach two steel balls with two 2mm nuts to a round servo arm at a distance of 10
to 11mum from the center of the servo { this range may vary depending on your particular radio ) and 10 -12
degrees ahead of the center of the servo. You are trying to get a 90 degree angle between the hine described
by the pushrods and the line descrnibed between the center of the servo and the ball joint on the servo wheel.
This will eliminate any stress (wear) on the servo and any undesired collectve/cyelic mix. With the radio
turned on and the toom centered, attach the servo horm and the Aileron Bellcrank Pushrods (F). Some shight
adjustment may be necessary to have the swashplate sit level or 90 degrees to the main shaft when viewed
trom the the fromt or back. Move the Aileron stick completely in both directions to insure that there 1s no
binding 1n the hnkages.

For the Collective Servo, use threadlock to attach one steel ball with one Zmm nut to the servo hom
at a distance of 10-12mm from the center of the servo. With the Collective/Throttle stick on the radio in the
center press the servo horn onto the collective servo so the ball 15 at 75-80 degrees to the servo as shown.
Attach the Collective Arm Pushrod (D) and move the Collective stick completely in both directions to

insure that there 15 no binding in the linkages.
,—&”: I, Remove this section of the serv H
= ~= wheel to avoid the rod end binding =
('_/' 'E'} {L/ @ againat the waro whesl. O 4 .
g e 2 2, Optiomally, the straight arm can haade |

At the aileron stick 1= moved o ::: ";,E'Ed however this tEFd:' to bi:i_‘l As the collective stick is mowved
the left the servo ums clockwise [ Ipee movement uie Iirst met from the low position to the
tilting the hagh position, pushiod [ moves
swashplate hackwards as the servo tumns
fo the left ) *lockwise.
when i
vieward
froam
behind
tha helicopter. Pushrod F {Epﬂ:s}

Pushrad D

,|'II Tz -2} Howver (5.5)
digres puich. Dugrees Full collective (10}
Pitch, tlezress pitch,

@~ st
(-
o ©

ol [l e, /
—_ /
ff
Cut thig poriion of the ! [ Cotiective Fich These pitch settings will be made
servo wheel off. f Servo later with a pitch gauge.

http://centuryheli.com/support/manuals/cn100xHawk4/step39.gif (1 of 2) [2/5/2003 12:29:37 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step40.gif

STEP 40 Aileron & Collective/Throttle Linkage (Airplane Radio)

Airplane Radio Setup

STEP 40

The Airplane setup for the Auleron servo 1s exactly the same as the Helicopter setup, use the same
settings as in Step 34,

The Collective linkage shides the swashplate up and down cavsing the blades to increase or
decrease in pitch cavsing the helicopter to go up or down,

For the Collective/ Throttle using an Airplane radio, the two controls are made by the same serve.
Install two steel balls and two 2Zmim nuts using threadlock at the locations shown below. The steel hall
for the Collective Pushrod should be installed between 5-6 mun from the center of the servo whereas the
ball for the Throttle Pushrod should be 10-15 mm. Install one steel ball and one 2mm nut on the Throttle
Extension on the engine { check to see that the carburetor is at half throttle or halt way open when
the arm is pointed straight up, the nut holding the arm may need to be loosened and the arm
repositioned )i the outermost hole vsing threadlock.

Assemble the Collective Pushrod by threading the two ball-ends onto the previously shortened
pushrod (105mm shortened to 93mm) to a total length of 119mm tip to up. Move the collective/throttle
stick on the radio to the center and center the tnm on the radio, attach the collective/throttle serve hom to
the servo so the balls are at 90 degrees to the servo and then snap on the Collective Pushrod (H) and
Throttle Pushrod. Move the sick completely in both directions to insure there 15 no binding 1n the

linkages.

[ " L | || 1 As the collective’ theottle stick is moved from the low
(:]D@ i\ D@ position & the high position, the collecinve pushrod (1)
ol moves backwards and the throtile pushrod (b) moves
Moste 1 Mada 3

forwards as the servo turns clockwise,

Aileran serve

Pushrod F (2pcs)

Pushrad H

Huewer (5] G . Eh L

degress pitch ol e AT ) N B
Full eollesive (71 Full poswsr Idbe-Carh Reimewve this section of the serva
degres pitch. r{", o 0%, = APENing AN, wheel to avoid the rod end binding

- lmm. anaine ,
against the servo wheel
fmum i . P \ H R f
e aver-Lark
T -ﬂ.-ﬂ [ open 3R Carbs gloaad
/J— n 'r !I"-'ﬂh
Shut down o

10 | Emvaim

fuall down
Full power
Hirie Hover 50%

Idle-Tram at maddle.

Pushrod B

http://centuryheli.com/support/manuals/cn100xHawk4/step40.gif (1 of 2) [2/5/2003 12:30:09 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step41_43.gif

STEP 41-43 Rotor Head Linkages & Elevator Linkage

Step 41

When attaching all pushrods, make sure
that any two pushrods that should be the
same length actually are the same length at
this time. Otherwise it will be difficult
later to figure outr where any linkage
problems are coming from. The entire
rotor head is set up the same way for both
types of radios. Attach the two Flybar

Arm to Washout pushrods (A}, the two

Bell Mixer to Inner Swashplate pushrods
(C)and the Aileron Bellerank Swashplate
p_l.Jgh&d&_{_,U Pushrod (1) was previously

installed in Step 4.

Pushrod
Ix2

Pushrod
Ax2

Pushrod

Rt.,p]._lu.,t,rru:nt LmLaLL Set .'.[]II?:{}ESAJ

Step 42

The lower hinkages (helicopter radio)
are shown here to illustrate the
general setup and layout of the servo
linkages to the respective control
surfaces.

Step 43 - ,
The Elevator linkage 15 set up the same for both I-Iehc-npter and Airplane mdms the elevator pushrod
controls the tilt of the swashplate forward and backward which causes the helicopter to pitch forward or
backward ( hence fore-att cyelic pirch ).

Use a servo horn in the shape of a cross and trim the 3 of the 4 arms off. Install one steel ball and
one 2mm nut at a distance of 10mm from the center of the servo ( mount the ball directly against the
bottom of the servo arm and tighten the nut on top, trim off the screw level with the nut to avoid
hitting the Aileron pushrods ), remember to use threadlock. With the radio on and the elevaror trim set at
the center, attach the elevator pushrod (E} to the elevator bellerank, then attach the servo horn at an angle of
10-15 degrees behind center of the servo (towards the front) The offset enables an equal throw of the
swashplate. It is im portant that the swashplate sit at 90 degrees to the main shaft when viewed from

the side.
Mo, fior Anrtromics servios, the ball needs o be imstalled on the top of the servo horn reguiring the aileron servo o be moved up,

This can simply be done with 147 thack (6mm) spacer made from wood or plastic wath the appropriate holes dnlled.

http://centuryheli.com/support/manuals/cn100xHawk4/step41_43.qif (1 of 2) [2/5/2003 12:30:42 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step44.gif

STEP 44 Elevator & Rudder Linkage ( Helicopter & Airplane radio )

L
5%

Mo 1 Klode 2

A the elevator stick is moved
upwards the elevator pushirod will
move backwards tiliing the

[;?;( I W] awashplate forewards
Install one stecl ball indo the servo arm from the battom
ﬁ secured with one 2mm nud. Trim the excess of the

serew off flush with ihe nut.

Step 44

The linkage for the tail rotor 1s set up the same for both Hehicopter and Aarplane radios, the
pushrod changes the pitch of the tail rotor blades to increase or decrease the torque compensation and to
rotate the nose of the helicopter about the main shaft.

Use a servo horn in the shape of a cross and tnm 3 of the 4 arms off. Using threadl ock, install one
steel ball and one 2mim nut at a distance of 10mm from the center of the servo. Thread the front part of the
tail rotor control pushrod (the short part) (G) through the guide 1n the upper frames. Thread the rear end
of it into the hex connector and attach the ball hink to the servo end. Having the radio on and the rudder
trim centered, press the servo horn onto the servo set at 90 degrees to the servo and align the rudder
bellerank to 70 degrees as shown in the diagram.

The rudder pushrod
has to pass through

here first before it A h - As the rudder stick is 1o th
; o A e rodder stck 13 1o the
can be attached to the L ! | right the rudder pushrod will
lﬂ]’.lg, pllﬁhl’ﬂi and f J :.. :';*!'.- S S - - miwe Forewards increasing the
connector. | / B~ — theust in the tail blades rotating
i W — ' 1 the nose to the right

"

http://centuryheli.com/support/manuals/cn100xHawk4/step44.gif (1 of 2) [2/5/2003 12:31:05 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step45_46.gif

STEP 45-46  Throttle Linkage & Main Blades

Step 435

From Bag 4, Using threadlock, attach one steel ball with one 2mm nut, to both the Throttle servo
horn and the Throttle Extension from Step 17. Position the ball at 10mm from the center of the servo and
in the outermost hole on the metal throttle arm. With the radio on, the throttle shick centered and the tnm
in the center, press the servo horn onto the servo so the ball 15 at 90 degrees to the servo ( the hovenng
position ). Move the throttle stick to the low/idle position and press the Throttle Pushrod (B) onto the
steel balls. Check that in the low position the carburetor has about a Imm wide opemng for 1dling and
finally as the tnm 13 moved fully down the carburetor closes completely to shut the engine off. Also
check that in the high position the carburetor 1s fully open. The throttle extension nut may have to be

loosened and the lever repositioned to operate as recommended without any binding.

Haswer-Carh open . . ™
0% 1l g, I Aarplane Radio
Huower e Full Pawer Idle-Carb ope Setup
o ’ - Trirm at bl ) geLArh open
o Tl s ) Open 100% aprox. 1mm

Power The only chanpe is
to mnstall the steel
ball on the servoe

hormn at a distance of

"'H( Shui Diown

;/ - Trim full down Carb elosed

e
7

Thretle T
Beve ? \- I 1-13mm from the
- Pushrad B center of the seno.
See Step 40,
. v

Step 46

The Main Rotor Blades in the Hawk kit are pre-built and balanced, the only work required is to
glue the blade grip root ends to the blades { Please note that this step is necessary to insure the blades
will not separate from the helicopter during flight!! ). Temporarily install the root ends ( see note )
onto the blades by cutting the covering over the holes and using a pencil, mark the outline of the plastic
parts on the covering. Remove the root ends and mark a second line about 3mm inside the first and trim
away this internal portion of the covering with a sharp hobby knife. Using some sandpaper roughen the
plastic root ends and glue them in place with Slo CA or slow epoxy glue. Install the blades onto the rotor
head to dry. This will insure the thickness 1s correct when firnshed.

Leading Edge

A ﬂfBlaI;’rE Cut away
K this portion
HW3190 f'r of the
- o ; B covering.
(Main blade set) ! Tranling Edge
Main Blade J of Blade
Assembly ' Sand both the
Use Slow CA plastic root ends
glue or Slow
Epoxy
I'\. . -," -
= —

Note: The plastic blade grips have a top and a bottom which are different when viewed from the
large end, Test fit the parts to be sure that the total thickness of the blades are 14mm.

http://centuryheli.com/support/manuals/cn100xHawk4/step45_46.gif (1 of 2) [2/5/2003 12:31:20 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/step47_48.qif

STEP 47-45 Canopy & Decals

Step 47 The Canopy has aline molded into the plastic to follow when trimming out the windshield
area. Note: trim the innermost line leaving the 6mm band for attaching the windshield. Using a sharp
hobby knife carefully scribe a line several imes into the plastie until you cur through the matenal, Sirmi-
larly trim the clear windshield along the provided line. To make it easier to see the line, use a non-perma-
nent marker and trace the line, any extra ink can be removed with rubbing alcohol. Test fit the canopy
together by taping it to the canopy. some additional trimming may be necessary to get a good fit, From Bag
5, the inside canopy mount can be installed { Note: the direetion of the mount } with two 3x6mm Self
Tapping Screws,( Note: the location for the mount has to be moved 8mm forward of the marked
location on the bottom of the canopy ). The clear windshield can be amtached using six 2x6mm Self
Tapping Screws in Bag 4, drll six 1mm holes at the locations shown.

HI3067

CANOPY [HI3130A]

Clearance notch for
cyelic pushrods,

/

e s

DECAL

[HI3131H]

Canopy Thumb CANOPY

Inside Canopy Sorews X 7 [HI3ZT30A]

Mount B [HI3129]

[HI3129]
n M2x6 Self Tap-

ing Screws x 6

NOTE: Smm : e 14mm
forward of
marks Stﬁp 48

The two holes for the rear canopy
mount have to be moved to 14mm
from the rear and bottom edge as
shown. Attach the canopy using two
Canopy Retaiming Screws.

Two notches have to be made in the

DECAL [HI3131H] canopy to clear the cyclic pushrods.

M3x6 Self Tapping
Screw x 2

http://centuryheli.com/support/manuals/cn100xHawk4/step47_48.qif (1 of 2) [2/5/2003 12:31:42 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/suplemental_inst.gif

ARF Supplemental Instructions

Theze mstructions are to supplement the regular Hawk I'V instruction manuwal and to assist as some dizazsembly is required to install
all necessary components, Open the large box contaming the tal components & servo linkages, Lay ool these components for aasy
wentificaton. Follow the numberad steps, for those who purchased the CHI007 A ARE wath 0.5, 32 Engine and Muffler, skip
aver steps 16, 17, 21, 23,

CNIOO6 ARF w/o engine

Step 16, follow the instructions for installing and assembling the clutch, fan and cooling fan onto the engine.

Step 17, follow the instruchons for installing the engine mount and set up the carburator as spacifiad.

Stap 21, before installing the engine into the mechanic s, remove the following serews (from both side of the helicopter): foraardmost
top 3%l bmim Cap Screw, the lower 2x 2Dmm Cap Screw from the locknut inside the fan shroud and the 3x 10 Self Tapping screw for
the fan shroud, Drop the cooling fan shroud ot and transter o the engine, remove the engine neadle valve and retaimer clip and
rotate the complete servo tray assembly forward to install the engine assembly. Skip to Step 24-25 and install the collective and
throttle servios.  The engine neads 1o be ilted as it 13 installed and make sure the drive gear meshes with the counter gear. Align

with the counter gear and replace all screws, remember to locknte the upper frame wcrews, Replace the main neadle valve and
retainer, close the needle down and open to | 174 tums.

Conninue with Steps 2345

CNI007 ARF with OS 325X-H & Muffler

Step 23, anach the muffler o the engine, wsing serews provided with the muffler. Samply nghten the bolis using high temp threadlock
but retighten after running the engine for several minutes on the first flight.

Step 24-25, Install the collective and or throttle servo from the inside as noted.
Step 28, Using JB Wald or equivalent epoxy, bond the lock nng to the brass slider tube. Bypassing this step can result in a failure.
Step 33, Follow regular insiree ions for the il motor pushod.

Step 35345, Follow each step as indicated o complete assembl iy,

Pushrod Bag Clutch Bag (1006 enly)  Packing List
Cluich Shiee 1 #I006A &
Fuel Litse | I:‘I.uh;lz I!u:l]. wrear i 1 H1007T A
Rod - Adléron M2x128 p  Cilite Bearing MI2x1853 2
Rod - Elevator M2x105 2 ]‘_nﬂg”l!l':'ﬂr:{'i:;m |
1l - CollSwish MZxR0 3 ~OEInG
o -Colmblzn 3 LB e
MA3x 11 Flar Washer 4
Max30 Socket Cap Screw ) Bl5x 13 Flat Washer 1
A Lockne 2 Pedtx 14 Flar Washer 1
BA2 310 Servo Screw 20}
M3x25 Socket Cap Screw 5
M3 Lokt 5 Tal Fittings Bag in Box
MA2xe Self Tapping Screw 3] . B _1""1“" Mechanics Ass I
Harizomal Fin Mount 1 Fail Boom Assambly i
Hex Kev M5 I Pushrod Guide 3
Hex Key M20D I B30 Sockel Cap Screw 2 Instrostion Mamel I
Hex Koy M2.5 I B3 Locknui 2 Registration Card i
Long Ball Link B M3xIS Self Tapping Screw 2 Canopy I
Throttle Extension I M3 12 Self Tapping Screw 3 Windshield I
Steel Ball wi' 2mm Thread T M3xT7 Flat Washer I Thecal Shea i
M2 Hex Nut 14 Canapy Thumb Screw 2 Main Botor Blades |
Tail Pushrod Connector I Inside Canopy Moumn I Antenns Plastic Tube I
Bl 3xi Sell Tapping Screw 2 Short Rodder Poslirod |
Horizontal Fin I Long Rudder Pushrod I
Verical Fin | Tailboom Strut |

http://centuryheli.com/support/manuals/cn100xHawk4/suplemental_inst.gif (1 of 2) [2/5/2003 12:31:55 PM]




http://centuryheli.com/support/manuals/cn100xHawk4/radiocomp_balance.gif

Radio Components & Balancing
Having completed all the assembly for the hehcopter, all that remains 1s mounting the radio receiver, the
recerver battery and the gyro. '
GYro: Mount the gyro on the radio tray. A different arrangement
from the picture may be required to mount everything. If using the Mechanical
PG2000 I1, the gyro ean be mounted between the collective & Gyro Tray
throttle servos and the right servo frame sideplate. It 1s extremely
important that the gyro 1s attached using only the supplied two sided
tape onto a clean flat surface. Keep all wires and components away
from the gyro housing. Do not use straps or elastics to secure the —~
gyro. Install the gyro using at least a 1/8” double sided foam tape
{ supplied with gyro ). Put a full stnp along the bottom of the gyro Note: the gyro tray behind the engine 1s
unit and press onto the surface. For a good bond make sure both for mounting the mechanical style
S-LIJ"EEDES are IE n El]'I'EI dr}f_ g}'l"ﬂ ﬂﬂl}', not ﬁ}l" t]'IE I'GI{H]H [[ piem

type gyro.

. Mo hamieal
_Lﬂ?}m

Faam
tape

=
_'_,_F'-

Receiver & Battery Pack

Using foam rubber, wrap the battery pack & receiver. Using two #64 elastic
bands, looped through the front of the top servo tray, secure the components
to the two hooks on the lower servo tray. Collect the serve and gyro wires and
plug them neatly into the receiver. Tie these wires neatly together using small
tie wraps. Depending on your equipment, the switch can be mounted on the

~ ‘.1-____ provided bracket or on the lower side frame with the double sided{nar‘n tape.
Balancing the Rotor Head & Attaching Main Blades .

Balance 15 the most important part in maintaining a safe, reliable

and vibration free helicopter. First check the blades for balance.

This can be done on a balancer but can also be done directly on
the helicopter by tipping the helicopter on 1ts side at the edge of a
table and attaching the blades with two 4x30mm Cap Screws and
4mm locknuts. Temporanly remove the bolt to secure the autoro—
tation beanng so the head spins free ( remember to replace this 'a:;“r-.,.,;f-h__
bolt!! ). If one blade stops at a spot lower then the other, add =
some tape to the lighter (higher) until they balance at the same

level. The same procedure can be used to balance the flybar
without the main blades attached.

Max3INCS Cap ﬁ-" L)
g \L ﬁ:,l E ? I;H Screws X 2 )
. : QIL‘- M4 Locknuts x 2 +

Distance A Distance B

!

When attaching the main blades, the direction
-"l": of rotation is clockwise, when looking from the
top of the helicopter.

#+H1]lade Bolt tension on the maimn blades should be

T Flat Table Surface

Balt the blades together and support by the ends of the set by tightening the bolts a little at a time until the
baolt off a flar surface. 1f one blade tips to one side add blade s will hold straight out as the helicopter 1s
small preces of tracking tape unnl both blades hang an tipped on its side and a light shake will cause them
equal distance from the table (Distance A = B). At- to move. Too tight and a vibrahion may occur, too
tach the Main Blades to the helicopter using two loose and a boom strike can happen. Tail blades
4x30mm Socket Head Cap Serews and M4 Locknurts, can be set much looser,

http://centuryheli.com/support/manuals/cn100xHawk4/radiocomp_balance.gif (1 of 2) [2/5/2003 12:32:13 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/gyro_install.gif

Setup and Installation of PG2000 II Gyro (purchased separately)

Connections: Adjustments:
The connectors on the gyro have besn sslected to be universal Only use a N PG00 o
for the range of radios and sarvos on the markei. plasiic scraw e i
Waming, if any radio system is usad other than those listed maks driver 1o makea LED o .
sura same palarity is maintained and doubla check your connec- changes an the fu-u
fians, otherwisa you risk damaging the PG2000 1| gyro, gyro switches - -—
Fied Lesd - and pots. -
. PE20001
earAux 5““1'5:1 | gmc' 2 Gyro Configuration & Setup:
Receiver ' This chart lists the gyro
selfings by radio Futaba / Hitec Switch
mianufacturer. Gain | Gain | Back
and Gain Il corespond n aC
- lo the swilch position an | Gain Il Front
the: radio howewver the Gyro Direction R
Black Laad - Rx - _ .
Rudder Channal of F"G?Uﬂlgl' n 5 unigue in
contral surface. Rudder Sane that Gain | is for ) _ .
Transmitter Settings: hovaring manauvars and JR | Airtronics £ Switch
: Gain 1l is for forward Gain | Front
The PGZ000 Ilis truly "plug and play” with your radio, the following — flight. The difference Gain Il Back
chart shows the basic setlings for your iransmitter being the percentage Gyro Diraction M
gain available in each
Rudd GearlAux swilch position
Servo Reverse M M ' Gain Settings:
Travel® (AT or H 100% 100% Gain | Howering Ranga 35% - 100%
EFA) L 100% 1009% Gaibn Il Forward Flight Range 20% - 85%
Revo Mix Up 30% Start with the switch in Gain | (hovering) set at 50%. Bring the
Diewsini 20% hlicopter to & hover and keep increasing Gain | wntil the tail

Helicopter Servo Setup:
1. Disconnect the tail pushrod from the rudder servo and check
that the pushrod movas smoothly, requiring only a gentls fores to
move thraugh the enfire range of movement. Make necessary
changes if needed.
2. Follgwing the tail rofor instrections providad with the helicopder,
sat the pushrod length so the pitch slider is centerad within it's
movament range and has the proper 5° of tail pitch to hald the
hedicopter straight in a howver while the collective/throttle stick is at
the howering position.
3. Position the cortrod ball or
“z" band on the sarva arm to
achigve medmum mechan- o
cal throw {10-18mm from
canter). For baginners getting
started usa 10-1dmm.
Final Connactions:
1. Connact the tail rotor sero {gaandyncilon you expect o be
assisted by PG2000 1| Pieza Gyro) direcly o your recaiver. Tum
an the transmitter and recaiver, Your halicopter (or aircraftsuriaes
modeds) should be set up as per the manufacturers insinuctions
Set all transmitter subirims, tim offsets and mechanical tims to
zaro (neulral). Move the collective stick to the howver position
{usually 50%) and install the servo hom in the mid position (such
that there is equal pushrod movemeant in each direction.
2. Tum off power to the transmifter and receiver. Disconnect the
rugdder servo from the receiver and connect to the gyro winng
harness. Connact the black kead from the gyro 1o the rodder
channel on ik recaivar, the red lead to the GaanAux channel.
3. Insure your throttie/collective stick is at the bottom and turn
an the power of the TX and then the RX. The green LED an the top
left comer of the gyro will flash rapidly for & seconds, During this
time do not move the helicopter or the rudder stick. Tha graen
LED will became solid when the gyro has initialized. Later, whean
howvering, tim the rudder channel using your tims or sub-frims and
revio-mixing for no drift at all collective settings

slarts 1o ceallate (hunt). Al thes point reduce Gain | satting slightly
[(5-10%). To sel Gain If (forward feght). 2tan atl 0%, and bring the
helicopier into forward flight and continue to increase Gain I until
the tail oscllatas (hunts). again at this point reduce slightly (5-
10%). Due to the range differential, the setting on the pot may
make Gain il appear 1o be the same as Gain |, bul it s a lower
sefting to sccomodate tha forward spaed & highar rotor spesad.
Mechanical Gain:

A, If hunting occurs at less than 65% in Gain [ while hovaring -
then move tha redder pushrod connection e hale inwards on
the servo amm,
B. If no hunting oocurs at 100% in Gain | in hover - move the
redder pughrod connection ona hole outward on the sarvo amm.
Revolution Mixing:
Dwa to the high sensitivily of the plezo gyro, the revo mix setlings
will be lower than the default 2atting in most radios. To comectly
el for tha UP diraction, haver the halicopter and apply full throftles
collective and watch the tail rotafion. Again for the DOWRHN
direction, haver at a higher altitude lower the powericollective stick
and watch the rofation.

Mosa tums lefi increase revo valee to increase tail pitch
Mose tums right decrease revo value o decrease (3l pitch

Pirouette Rate Adjustrment

ou may wish to have a faster or slower yaw {pircusttefrudder)
rale then provide with these inital setlings. As this s a “yaw rae”
and il a “heading hold® gyro. One can sat the sero 1o “over-
drive” ils” throw in order to increase yaw rate. In tha air, a yaw rate
gyra, will hawve continual feedback from the piezo element working
through the gain circuit to limit the throw of the servo, First
increase (for faster) or decrease (for slower) the rudder ATY
seltings Lo achieve tha dasired rate. If you require a grealar
sefting then mave the rudder controd pushrod attachment point
farther from the center of the servo am (faster) or closer to the
canter of he servo arm (shower).

http://centuryheli.com/support/manuals/cn100xHawk4/gyro_install.gif (1 of 2) [2/5/2003 12:32:36 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/radio_setup.gif

Imtial Radio Setup

There are vanous different racdhos on the market, each havang it's own special sefup requirements, we have picked the op three
brands 1o give you the basic sefup parametars for the computer class radios, Mot all features are available on all radios, use values
for functions that do apply. For those that are nsng either the airplane version or an analog mdio some of the following informa-
fien will =ull apply. NOTE: Thess are sssuming theat vour mechanical set up is as per the imstrociions.
JR '| THE AILE ELEV  RLDD GEAR HTCH  AUX2  ALTKG
Channe] # | 2z 3 4 3 b 7 B 1;‘-'3':{":' '_' F"I*i*m Ciyro
Servo Reverse R N N N N N N N li'r.llril;ll:-r:::;il.ulln.'-\.‘l 20 - B5%
Travel (ATV) H O3 O 5% 115 10F 100 100F Ciain 11: (hovery 300 1005
Lo os% O  11S%  100%  100%  100% .
Trim {sulb trim) [after test fhying, adjust dhe individual peshrods o bring the mechanical inims heck to cenier| The parametons hore arg bassd
on JH servis aikd 1o be ised o
VR & Pas O O O Thromle Hold  (set 2% abaove idle position) ;{:;,T;,:']"wn"""""v o
E:l{p ml}-il E:P'_:'lil .
Pos | 100%  100%  RewoMin'  Up30%  Down 2% o b o 2000 g1,
[:l“f.. {P‘_:’iu sctiihl valiies imay vones
['rim i {atong trm posations after st flymgs Patch Curvie L P H el e e et
Throttle Curve L 2 H Pos N 2 5.5 [0 :w-' 4 lh"l"-;r:;-]ﬂ“m e
A alunl e=lap g
Pos N 0%  SO%  100% Pos § -5 55 10° | anly Srongly not recom-
Pos 5 40 A 10024 Pos H -4 5.5 [ > mesded for beginners.
Futabha THE AlLE ELEV ELDD GEAal  HTCH  SPAEE  SPARLE
Channel # 3 I 2 4 5 i 7 ] PG00 Pieas Gyma
Servo Reverse R N N N N N N I
Travel (ATVY H 95 D5% Q5% 100 101 S Ciaan 1= (hovers 30 - 1000%,
L 95% 5% Q8% 100 100%% QY _—
Trim 15l.lh lrim] {alier test Nying, adjust the individual pashrods @ bring the mechanical trims hack di cenber| l'll'-.l.'l.[::mln.'hf: here are hased
o Flilsten servos aid po b
VR & Pos 0 O O, TH-HL {set 5% ahove idle position) L:::L':J:'Iﬁ:':l:':l-lmum'""“
Exp M 20 REVO! Up 30% Down 20% ;H . ' e
T LT 1 O |, PR ﬂlm““lﬂ.
[DLE-UP 100 }TI o0 TH-CUT i Threstle Cur) - 0% values hased on PG00 gyro,
1% (14 wotual values may viries
Tritn O (st trim prsitions afier test ving) PAT-PILCRV 1 3 5 dependung o gy uaed
HY-T~TH-CRY 1 3 5 Pos N -2 a5 1o e 2, Theotile position
dwaie Pos N 0% S0%  100%  mwhcwo Pos § -8 8§ (00 | UM bosenr
et IDLE-UP 40 A 100 Pos H -5 a5 | recommended b beginness.
Alrtronies _-} THE AILE ELEV RLDD GEAR WICH TR
Channel # 3 2 I 1 5 6 7 PO Pies Gy
. - - ™ piveelisli
Reverse IS“I'R‘} R N N N N N N Lanin - indvence) M- 835
Travel (EPAY H Q5% G5 [ [ 100 G5% Cian 10: (hover] 5« 100%
L 058% R 1009 100% 100 0% I
TRIM i Sub Trim) fafter tesst Mying, adjust the individua) pushreds 1o bring the mechanical mima back 1o center) |'|::h,.?mm_-,, here mra based
A Ao s rvos ikl o b
DR & Pos a1 01, Thromle HOLD  (set % above idle position) wacil s g in programming
vour Airtreedcs mdio.
EHp jﬂlb’. 2‘}"-!"“ R"‘H {Reva Mg | UP :'H}I}I:I DD'A-I‘I Zl:r'.-h"-i Nets I "
Pos 1 100%  100% o T g cun X% values ased on PGRO gy,
|:|'"5-". 1}'-_5‘;, sl vahaca wiy vanis
T CHFeet (b frims positions after tes fving) P-F-CLLPL,2PH PL P2 PH depending: o gyr used
TH~CLU-PL,2PH PL [ PH Pos N -2 55" 1 ke 2, Threelle posation ™17 14
{ Thregils Pos N 0% a0 100 (Pitch Curae} P"M' I - F". =" 5+ H}. ::\;dl';T: :1U::.§1ﬂ:hl:lﬁjﬁl;ir
Curee} Pos 15 4% i ([ Pos 2 -5 5.5° 12 beginnera

http://centuryheli.com/support/manuals/cn100xHawk4/radio_setup.gif (1 of 2) [2/5/2003 12:32:50 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/pitch_paddlegauge.gif

Pitch Curve Using Pitch & Flybar Paddle Gauge
Hovenng - { linear ) Normal Flight Mode CN2026 (Purchased Scparately)

Before making accurate pitch readings or aligning paddles, the helicop-
9 ter should have all linkage s attached at the factory normal settings with
the servos connected, working and moveable to the endpoints of the
servo without binding. Also have the swashplate set level in the fore/aft
and left/right directions. Turn the radio on and take different readings at
the different throttle/collective stick positions.
Pitch Gauge

-5 I. Loosen the thumb screw on the
Low Mid High back side of the gauge, open the

Stick Position jaws and position the gauge on
the blade near the rotor head,

Aerobatic Flying - Flight Mode 1 see photodl, il
e 2. Position the flybar perpendicu-  Take

lar {90F) to the main shaft. reading
A G 3. Take 3 readings: at low pitch, at uﬁwa]m
howver patch and hagh ptch.
. To read the blade pitch, while
looking at the gauge in photo#2,
ahign the bottom or top by Sighting Edges A or B
sighting the edge of the gauge
g parallel fo the Nybar. When
Low Mid High i these are parallel, read the value
at the pointer on the scale.
. Repeat this process [or the
spposite blade, make changes in
3D Flying - Flight Mode 2 :’Pf:epfadin or in the length ggf
9 pushrod C if necessary.
Fivbar Paddle
Alignment Gauge

L
Pich Range

bl

1l

Photo #1

Pitch Range
.

Stick Position

A

Photo #2

1. Make sure the flybar is
centered in the rotor head
using a ruler. Install the flybar =3
control arms and paddles on
-9 each side. Leave the set
Low Mid High screws on the control arms
Siick Position slightly loose so they rotate
but do not shide.
Autorotation - Throttle Hold 2. Disassemble the center part
of the pitch gauge and slide
12 one paddle gauge on each
flybar paddle. Adjust the
paddles uniil both gauges
are parallel to each other,
as in photo#3.
3. Make sure the swashplate
15 level, align the paddles
to the flybar control arms
and tighten the set screws.

=
Pich Range

Parallel

Photo #3

L
Pitch Rangs

-5

Low Mad High
Snck Position

http://centuryheli.com/support/manuals/cn100xHawk4/pitch_paddlegauge.gif (1 of 2) [2/5/2003 12:33:12 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/throtcurve_adjust.gif

Throttle Curve Adjustments

A fter several tanks of fuel the engine will be run-in, at this time you can modi fy throttle settings. Remember that the
smoother the engine the less adjustment required. Mot all engine /muffler /el combinations are the same which will shifi

some of the values _
shown below. Hovering - | linear )
Mormal Flight Mode
[00% 5
k5 E
: S
E S g
Z =
-
10% 0% Idle
Low Mid  High

Stick Posinon
Tail Rotor Sctup

What separates airplane radio equipment from the
helicopter version is in the control of the mdividual
curves discussed earlier and in the Revo-mixing.
Take a moment to consider the helicopter hovering in
front of you - tail in.

~ - Maose rolates

| / ﬁ% 1 lefiat hover.

|  Problem: MNot enough

pitch in fail rotor 1o
match torque setting of

engine.
Action: Increase pitch by
shortening the rudder

pushrod. Ifthe vawing is
minimal, then one can
apply some nght rudder
trim at the Transmitter.

Mose rotates
night at hover.

Problem: Too much pitch
in tail rotor to match
torque seting of engine,
Action: Decrease pitch
by lengthening the rudder
pushrod, If the vawing is
minimal, one can apply
some left rudder tnm at
the transmitter.

Onee the tail redder pushrod is adjusted correctly

s the tail does not rotate { don't consider wind now ) the
revolulion mixing can be adjusted,

Aerobane Flying - AD Flying - Flight Mode 2

Flight Mode 1
L0 = 100%
£ =
. © S
—— 0 !g S0 E
4rks & o
% Idle 0% Idle
Low  Mid  High Low  Mid  High
Sick Position Stick Posiion

Revolution Mixing

The revolution mixing function allows the helicopter o climb
or descend without the tail rotating, There is a high & low
setting on the helicopter radio.

The values shown will vary depending on engine, blade pitch
and fuel but provide a starting point for the beginner. For each
flight mode setting, there will be different Revo-mixing
amounts. For forward flight the settings will be lower than
hovening due to the aerodynamic forces effecting the helicop-
ter. Here is a starting point for revo values:

High Stick Setting: 40 MNormal Flight
Low Stick Setting: 20 Mode

These values correspond to the total travel for the tail rotor
pitch. To adjust the high setting, hold the helicopter at hover
and increase the throttle/collective to maximum so the heli-
copter climbs steadily. MNotice the direction the nose rotates:

Mose rotates

left increase revo value to increase tail pitch.
ight decrease revo value to decrease tail pitch.

High & Low

To adjust the low sefting, start from a high hover and
decrease the throtile o descend, notice which direction the
helicopter rotates.

Gyro Gain Adjustment
The gyro assists in holding the tail rotor, actually compensat-
ing for changes in wind direction or quick stick movements,
First check that the gyro is installed comectly by
walching the rudder servo. While holding the molor head
move the redder stick o the right and observe the direction
the servo arm moves. Now quickly rotate the nose to the left,
the servo horn should move in the same direction as it does
when given a right stick command. [f the rudder servo homn
moves in the opposite direction, reverse the gyro direction.
Cenerally the starting setting for the gyro gain is
6P, keep increasing the gain setting until the tail starts wag
back and forth, then reduce the setting slightly.
Problem: Tail rotor makes sudden uncontrolled rotation.
Solution: Reverse gyro direction switch.

http://centuryheli.com/support/manuals/cn100xHawk4/throtcurve_adjust.gif (1 of 2) [2/5/2003 12:33:28 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/b4flyhawk4.gif

Before Flying your Hawk IV Helicopter

Be fore each fhght, check that all bolts and screws are nght. Sunply flying your helicopter, may loosen any
screw s which were not threadlocked or secured with a lock nut.

First Flights

For the beginner pilot, a traiming pod is strongly recommended to assist in learmng to

hover the helicopter with substantially reduced risk of crashing. These systems provide the training capabil -
ity to allow pilots to become familiar with the helicopter contrels and how they relate to the behavior of the

helicopter before actually leaving the ground.

Starting Your Engine

Fuel 15-30% Helicopter fuel is recommended
as it contains more oil. Use a fuel filter between
the fuel gallon and the heli to remove any dirt
that could stall the engine. Fuel the helicoprer
by removing the fuel line from the carburator
and replace when finished.

Needle Valve Following the engine manufactur-
ers instructions, turn the main needle valve until
closed and open to the setting the instructions
call for. Different engines will have different
settings.

Radio Always turn the transmitter on first,
then the helicopter & gyro, When finished,
reverse the procedure, first turn off the heli &
gyro, then the transmitter. If the radio acts
erratically or intermittently, find the problem
before starting the engine.

Glow Plugs Remove the canopy {or use the
optional remote glow plug connector) and connect
the 1.5V glow driver to heat the glow plug.
Warning!! glow plugs operate at 1.5V not 12V

Engine Before starting the engine, check that the
carb barrel 15 rotated to the idle serting and make
sure the electric starter 1s turning in the counter-
clockwise direction.

Starting If you do not already have a 6rum hex start
wand, youwill need the optional CNO426. Set the TX
for low throttle with the trim centered. Holding the
rotor head in one hand, insert the hex shaft into the
coupler and press down slightly to engage the starting
shaft into the fan. Engage the starter until the engine

starts. If the engine does not start recheck all previous

points. Remove the start wand using the two step
system described on page 8. NOTE: The main blades
should not turn until the engine RPM 15 above 1dle.

Stopping  To stop the engine, with the throttle stick
in the low position, move the trim all the way to the
low position.

If the Engine Does Not Start

Q. The engine does not turm easily with the starter.
A. The starter battery may be too weak or the engine
is flooded. For flooding, remove the glow plug and
turn the engine over several times to clear the com-
bustion chamber of fuel and retry.

Q. The engine rotates and tries to start but doesn't.
A. The glow plug may be getting old. The glow plug
batteries are weak. The engine may not be getting
enough fuel or too much fuel. The starter may be
turning the wrong direction.

Q. The engine just does not start.

A, The glow plug may be burned out. Fuel may not
be getting to the engine, check for a clogged fuel
line, dirt in the carburator or the main needle needs
to be opened out shghtly.

Q. The engine starts but imme dately stops.

A, There 15 a clog in the fuel line, the carburator
barrel 15 not open encugh at idle. Open the throttle
trim by 1-2 clicks as the main needle is set too lean
Helicopter engines have a low speed needle which is
factury set, be ginners should not adjust it

Adjusting the Blade Tracking

Pitch In steps 34-35 you set the pitch range using
apitch gauge and adjusting the radio and the pushrods
on the servo horns to specific lengthe. Onee the
helicopter 15 flying the pitch setting have to be fine
tuned. Using appropriate traimng gear, increase the
throttle until just be fore the helicopter hiis off. Sight
the rotor disk from 15' back. If there appears to be 2
rotor disks then adjust Pushrod C until only one disk
appears. Using colored tape mark one blade s0 you
can adjust the correct blade.

=

http://centuryheli.com/support/manuals/cn100xHawk4/b4flyhawk4.gif (1 of 2) [2/5/2003 12:33:45 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/startengine.gif

Starting the engine for the first time.

The model engine is the single most difficuln part of modal helicopters o the beginner, second only to leaming to fly, For this reason
wie have taken the time to go through starting the engine the first mme for you Ths should halp you (o understand the basic operation
and tuning of the engine.

[tems b recheck: Full Idle
1) Servo divection for the throttle channel - Tum on the transmiter switch, then the switch on the

helicopier, move the throttle'collective stick to the low position, the carburetor arm should look exacily f.-'h'“"":;“-

like the diagram (la). Waich the throtile sernvo. As you raise (incraase) the left shck the throtile pushrod Do T
will move towands the front of the helicopter, All carburetors work the same, the barred of the carburetor L=
rostates counter-clockwise as itopens, [Fthis does not happen you nesd o reverse the servo dineeion and (la) A0

resat the throttle arm in Step 17, Starting the engine at full power will possibly damage the engine and can

clamaged cluich components on the halicoptar.,

2) Fueeling the engime - Open the gallon of fisel and insert deaw line from the fuel pump into the fuel, remove the fuel line at the
carburetor inlet and connect o the fueding line of the fuel pump. Bemove the pressure line from the muffler. Fill the tank until you
start to see fuel in the pressure line. Reverse the pump for | second and reattach the pressure line to the mudffler. Dhsconnact the lines
starting with the fualing line and reconnect o the line o the carburetor, Recap the fuel o keep moisture our. Only fusl the mode|
when you are setup and aciwally ready o start the engine, 1t 15 common for the carburetor o fill with fued while siting on the bench
over a bnef penod of time. More common 15 the engine flooding while frying to start. In this case, as you are starting with an electne

starter the engine initially tarns easly but soon slows down,
3) Last pre-Tlight checks. Make sure that both the radke Tx and Bx have been charped overmight and the glow starter (if recharpe-

able). Do a range check, walk away from vour helicopter with the antenna fully collapsed to 30 paces and have someons venfy that

all contrel surfaces are operatng. I vou do not make this distance have an expenenced modeler check over vour setup, doonot Ny

until then. Be sure the thronle control stick 13 22t 1o the idle positicn.

4) Cranking the engine over

+ Prime the engine by moving throttle stick fo half {insure the glow plug driver is not connecied o the engine ) and crank the

engine over for 10 o 15 seconds until you can see fuel come up the fusl line and inte your carburator. Then keep it turning
over for another few seconds 1o insune the fusl has entensd the cumbustion chamber, If fuel does not nse into the carb then check for
blockage, proper needle valve opeming and proper carburator barrel opening (approximately 1/LE of an inch),

+ Move the throttle stick to the low position with the tim im the center.

« NOW connect the glow plug o the 1.5V glow driver hathery

* Place one hand firmly on the rotor head, Yoo most always bold onte the rotor bead daring start up. Should the engine

start anywhere above idle yvou will only have a few seconds to put the starter down and pull the fusl line off the carburetor line going
fior the engine. It 18 important to make sure vouware stancding kneeling on the fuel line sde o facilitae this,

+ Place the start wand into the hex coupler and push down. Befone you star, rotate the coupler counter clockwise untl you feel the

compression increase. Rotate the shaft past that point to insure the engine isn't floodad.

o Press the button on the electre starer o turm the engine over, There will be an initial popping sound as the engine tums over and

withun a few seconds the engine should start, When 1t does, continue 1o hold the rotor head. disengage the start wand as in
structed on page 8 and put down the electric starter. Disconect the glow driver and move the throtile trim down or up unti] the
Erine conmnties o ar the lowest spead without quatting, [f the engine starts 1o die simply move the tom up one or two clicks,
Dy not move the throttle siek from the bow position at this time,

5) If the engine does not start. Do not continue to crank the engine over if it does not start after a few attemps. When a brand new

engine does not start there are only three mapor possibilities: a) the glow plug 13 mot hot enough or already burned our b not enough

ful 15 paiting fo the carburetor ¢ ) too much fuel 13 entering the carburetor, Assuming vou have gone through step | on this page,

Connect the starter to a | 2Volt source and venty that the starter will turn the staring hex coupler counter-clockwise.

a) Remove and check the glow plug, is the glow plug dry or wei? Connect the glow driver to the glow plug and verify that
the elemant glows a bright crange color, [f you geta dull omnge glow then your glow starter 14 not supplying enough power
to the glow plug or your plug 15 no zood.

b1 If the glow plug 13 wet, then the engine 15 recerving fual. [f the glow plug 1= dry, no fuel 1s reaclhing the engine. Try re-priming the
engine, point #1 step 4. Again venfy that the engine is recenving foel.

c) 1= the engine i1s very difficult to turn over, to the point that the electnc starter has difficulty to turn the engine? [f ves, you have
filled the engine and carburetor with too much fuel. Do not force the starter as vou can damage the starter or engine. This will
lead 1o the stnpping of the hex coupler on the start shaft, First, disconnect the glow starter, and pickup the halicopter. Pinch off the
muffler pressure line and tip forwards and backwards with the muffler side down. This wall drain the muffler of any raw fuel that
may have collecred there. Next tumn the coupler to 90 depress past the highest compression point. This will open the exhaunst por
andl drin any excess raw fusl from the crankease inte the muffler, Clear the muffler and tey o stant again. If vou have the same
problem, remove the glow plug and spin the engine {without) plug and any excess fuel will be expelled. replace glow plug and try
again,

[f the: engine snll doesn’t start, contact an experience modeler o help you with stamting the engine, the problaim may be very ample,

http://centuryheli.com/support/manuals/cn100xHawk4/startengine.gif (1 of 2) [2/5/2003 12:34:06 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/basic_hover.gif

Basic Hovering
Hovering  When all is set, ready and checked, attach your training gear/pod and start the engine.

(1) Place the helicopter pointing into the wind and stand belind the model about 15" away - taill pointing to you.

{2) Always watch the nose of the helicopter, move the rudder left and the nose should move lefi.

{3) Start by increasing the throttle slowly until the helicopter nses 2-6 inches off the ground then set 1t back down.
{4) Repeat this process until you become comfortable holding the model in the same spot for a few seconds. Then

land and take a deep breath.

When you become more comfortable, you can gradually increase altitude ( be very careful not to get too lugh ) as

you are now Just practising taking off and landing. This 1s the most basic but required skall to learn.

Bevond Hovering

It cannot be stressed enough that mastering the hovenng skill 15 crucial to becoming a good helicopter pilot. As

Vou progress in your learning, always practice hovering until you are commpletely comfortable in holding the

helicopter in any position or altitude. Perfecting hovering enables you to more easily and safely move on to all the
other types and styles of flying, from fast forward flight to loops and rolls to 3D aerobatics and anything you want
to do with your HAWK IV helicopter. The HAWEK IV can be set up for all of these various disciplines, Have fun!!

Pre-Flight Checklist

. Adfter turming the radio on, move each servo separately, locking for unusual or excessive movement.
. Clean & lubncate the main shaft above the swashplate & the taill output shaft area of the pitch shder.
. Inspect the main and tal rotor grips for play or binding.

. Turn the main gear in both directions to feel 1f a problem s developing in the dnve train,

. Check the glow plug and fuel lines for signs of wear.

PRE-FLIGHT CHECK UP & TRIM ADJUSTMENTS

All trim adjustments are to allow you to lift
the hehcopter straight up and can be made
onie click or detent at a time on the radio.

e = d pa o—

Up

e
(1) Collective & Throttle: Slowly raise the U' DOWN ﬂﬂ? O =|D'
throtile stick, the helicopter should hit off at half 2 = MODEL MODE2

stick. Ifit tends not to lift off, increase the hover
pitch and/or hover throttle settings on the radio, If

the helicopter Lifts off before mud stick decrease
these sethings,

(2) Rudder: When the helicopter is ready to take
off, trim first for no yaw, then use the rudder stick
to control the Left & Right Yaw axis. Note, now

15 a good time to make the final adjustments on
the gyro (see gyro manual ).

(3) Elevator: 1f al hover 1hﬁ: hﬂ:]iﬂﬂpltll' tends 1o
move forward, move the trim down, 1f it moves
backward move the tim upwards Use the eleva-

tor stick to control this fore-aft axis.

{(4) Roll (Aileron): 1t at hover the helicopter
tends to move left, move the trim night, 1f'the
helicopter moves to the nght mowve the trim lefi.
Mowve the Aileron stick to control the helicopter
Right-Left movement.

http://centuryheli.com/support/manuals/cn100xHawk4/basic_hover.gif (1 of 2) [2/5/2003 12:34:24 PM]



http://centuryheli.com/support/manuals/cn100xHawk4/bagpartslist.gif

Hawk IV Bag Parts List

http://centuryheli.com/support/manuals/cn100xHawk4/bagpartslist.gif (1 of 2) [2/5/2003 12:34:40 PM]

Bag 1

Rotorhead Block i ‘ashout Arm Assembly 2
Ohifsed Plaie 3 Elide Tube 2
Tie Rar 3 Short Ball 2
Center Hub i M3xl6o Socket Cap screw 2
Bearing Floldar r M3xT Flak Washer 2
Spacer M3xoxl.5 2 Swashplate 1
Ball Bearing M3xTx3 3 Short Silver Ball 2
Oiilite Rearing Mis x4 1 Medium Silver Ball 5
M3xh Sell Tapping Screw Feathering Shaft i
Mixh Phillips Mach Screw 2 Damiper 2
Special Ball Mixs I Bearing M3x13xd 4
Main Blade Grip z M4 Lacknu 2
Bell Mixer z M2.5x25 Pin 2
Slide Tube 7 MAx10 Flat Washer 2
Shor Ball 3 Mdx 10 Flat Washer b
Long Rall 3 Mdx 12 Flat Washer 2
M3xl6 Socket Cap Serew 2 Flyhar Control Arms 2
M3x7 Flat Washer z  Short Steel Ball 2
Flybar Paddies 2 RodM2xi3 4
Flvhar Weights 3 Long Ball Link 4
M3xd Sel Sorew 7 Shor Ball Link 4
Washout Hub 1 M3xS Set Serew 2
Bag 3

Ciyro Tray I M3x12 Self Tapping Serew 2
Ml3x 15 Self Tapping Screw 4 MAxT Flat Washer 2
Clutgh Shoe I M3x20 Secked Cap Screw 2
Cluteh Bell se'Gear I M3 Lockmul 2
Hall Bearing M1 2x1 8532 2 Fuel Tank 1
Coolmg Fan I Fuel Line $6mm |
Engine Mount I Long Vem Tube 1
M3x16 Socket Cap Scoew 5 Shor Pickup Tube |
M3x11 Flat Washer 4 Rubber Stopper 1
M5x13 Flat Washer I Large Cap 1
Ml 14 Flat Washer I Small Cap |
Lower Sideframe 2 Clunk 1
Lefi Fan Shroud ] M2.5x18 Sell Tapping Screw 1
Right Fan Shrowd | Cable Tie Wrap |
M2 5x 10 Self Tapping Screw 5

Bag 7 M3x10 Socket Cap Screw |
Tail Rotor Blade 2 M3 Locknut 5
Tail Crearbox (R) I Large Bevel Gear 1
Tail Grearbox (L) I Zmall Bevel Gear 1
Horizonial Fin I Tail Rotor Input Shaft 1
Vertical Fin I M2x12 Pin 2
Tail Rotor Grip Halfw/Ball 2 pgdxd St Serew 2
Tail Rotor CGrip Half 2 M3xS St Screw 2
Tail Rotor Hub I Bearing M3x13x4 2
M3x4 Set Serew I Bearing M3x1 1x4 2
M3x 10 Sacket Cap Screw 2 il Owrput Shafi 1
M2xd Phillips Mach Screw 4 Spacer Tuhe 1
M2 E,["l‘w‘ Nut  Frame St Fitting 1
Bearing M3x10:c3 2 Fin Siru Fitting 1
Prich Sll.dcrﬂss::mhlj.r L Horizontal Fin Mouns 1
h:!!lxﬂ:'_[-’m , 2 Dirive Shaft Guide - Center |
Tl Prich Fall ik 2 Drive Shaft Guide - Fnd - 2
Tail Prich BL.*I]l.:.ranb: 1 Pushrod Gulde 3
M2 5x 16 Phillips Mach Screw | M3x30 Socket Cap Serew 5
MEx2 Steel Ball L a3 Lockout 1
Short Stecl Ball L M35 self Tapping Sorew 2
Tube MAxH s L M2 Self Tapping Screw 3
M3x16 Socket Cap Screw 2 M3x7 Flat Washer 1
M3x 16 Socket Cap Screw 2

E'ﬂs 2 blast Stopper 1
Left Upper Sideframe 1 Bearing MEx19x6 2
Right Upper Sideframe 1 M3xl6 Socket Cap Screw &
Main Gear Assembly 1 M0 Sockel Cap Screw 1
Main Shait 1 M3 Locknuot ]
Tail Rowor Owtpot Gese i beldmd Bt Serew 2
Tail Trans, Output Slaft 1 Long Hex Spacer 2
Reaaring bdfx] 3xd 4 Short Hex Spacer 2
F-ring 1 Canopy Thumb Screws 2
M 3md St Sepew 7 M3 Threaded Stod 1
Counier Gear 1 Bl3x35 Sockel Cap Screw 4
Alley Dirive Gear I M3xT Flat Washer 4
Oilite Bearing MSxTx2 3 Hex Stant Coupler !
Primary Drive Shafi | Start Shaft !
Hixlir'l‘i:ll 3 Collar MAx10x5 1
Ball Links g Mizd Se Serew I
B2 3375 Pushrod 7 Start Shafi Block Assembly 2
Short Steel Ball 5 Spring !
Roll Cyclic Bellerank 2 MIxl6 Pin '
Slide Tube 7 W5 10 Fla Washer 1
Collective Shaft 6mm o 1 Maxi2 Self Tapping Screw 8
Collective Hex Spacer 1 Mist Washer Head Serew 1
Collective Lever 1 Fore Aft Cyclic Lever Ass. 1
Collective Arm 2 Shon Spacer 2
Ball Fearing Méx 103 2 M3xT Flut Washer 2
Short Ball 1 Liong Threaded Axle |
M3x10 Socket Cap Serew 4 M3x3 Socket Cap Serew 2
Bag 4 Bag 5
Fuel Line |
Rod - Adleron M2 3x128 T | [Servo Tray Top I
Rod - Elevator M2.3x103 T | |®erve Tray Lefi l
Rod - Coll'Swash M2.3x80 3 Servo Tray Right I
el - Throtile M2 3275 1 Battery Tray I
M43 Socket Cap Screw 2 Inside Canopy Moum I
W4 Locknut 3 Canapy Mound Hook 1
M2 3x10 Serve Screw 0 Canopy Moeunt Spacer I
W3x25 Socket Cap Screw 5 Bl 3x30 Phillips Mach Screw 2
M3 Locknwt 5 bl Ay Self Tapping Screw 2
M2Zxh Sell Tapping Screw 6 Pl 3x 15 Self Tapping Screw 8
Hex Key M13 I bl3xl 2 Self Tapping Screw 2
Hex Key M2.0 1 M 3x7 Flat Washer 2
Hex Key M2.5 |
Long Ball Link 14
Thrattle Fxtension 1 Hag [
Steel Ball wi2mm Thread T
M2 Hex Mut 14 Landing Struts - Plastic 2
Landing Skids - Metal 2
M3xd Bal Screws 4
M3x 16 Phillips Mach Screw 4
In Tailboom In Box
Tail Boom I
%'.la-:llb;;riw Shafi : [nstruction M:‘lnuul 1
Tail Drive Housing | :'S:EL-“;;'“”” Card t
Antenna Plastic Tube | . .
Short Rudder Pushrod || Windshicld !
Long Rudder Pushrod | E{:::] E:&’:‘mm ;
Tailboom Sru 2




http://centuryheli.com/support/manuals/cn100xHawk4/replacementparts.gif

Hawk IV Replacement Parts

CW2Z0HS  CRASH KIT -(Maoin Blades, Main Shaft, Tail Baom, 1

Feathenmg Shaft and Flybar)

HWind  HARDWARE PACK i
[ (b HEX START COATPLER 1
HWss  STARTER SHAFT SET 1
HIE0T STARTER SHAFT BEARIMG BLOCRS 1
HIE0H COMLIMG FAN 1
HIS0] CLUTCH BELL & LINING 1
HW 011 CLUTCH SHOES i
HWl7 EMIME MOLINT |
HIso2e COHILING FAMN SHEOATL 1
Hwiw2s  COLLECTIVE FITCH LEVER SET i
HIGO3IR  AILERON BELLUCRANES (L&R CYCLIC) 2
HIz0328  ELEVATOR LEVER SET 1
HIS038A  AIVUSTARLE CYOLIC PUSHROD LINES 2
HIR040 COLINTER DRIVE GEAR 1
HW0a2 FRIMARY DRIVE SHAFT 1
HWuds  ALLOY DEIVE GEAR i
HW 3030 ALUTOROTATION BEARING SET 1
HW0S5A  lihom MAIN SHAFT 1
HW i34 BMAN SHAFT LOCK RIMG 1
HIR04 MAIM GEAR 1
HWI057 TALL BRIVE BEVEL GEAR 1
HWwanse  Tall DRIVE PRIMARY SHAFT i
HW 362 TATL BCHA 1
HW3I65 TALL BRIVE SHAFT SET 1
HWedC Tall PITCH COMTROL RO & COMNECTOR 1
HIE067 TAIL FIN 3ET 1
HWI0T0 TAlL GEARBOX INFUT SHAFL 1
HWT: Tall GEARBOX OUTPUT SHAFT i
HI3074 BEASS SPACER TUBE |
HIs07s Tall AR SEL 1
HIE0s Tall GEARBOX L&R i
HIR0RT TATL PITCH SLIDER SET 1
HIs08Y TALL PITCH BALL LIMES 2
HIS0rE Tall BLADE GRIFSET 1
HW 308 TATL ROTOR HUR 1
HIS0es: TALL ROTOR BLADES (FBALR) 1
Hi3ma  Tall PITCH LEVER SET i
HIGNMGA  TAIL CONTROL ROD CLAMPS 3
HIZ 1Y UPPER SIDE FRAMES 2
HI3112 LOWWER SIDE FRAMES 2
HIFN1A SERYO MOAINT FRAME SET 2
HIs122 LANDIMNG STRUTS (PLASTIC) 1
Hawk IV Upgrade Parts & Accessories
CM0427 Hex start wond with ene-way bearing

OS5 Twin beanng supported Carbon tongus tabe il deve
OS5 Bain Blade Trarsport Suppaes

CM2007 Trainer Peed Ml-44 wid [Legs

CMZIS Harchioned Tip Hex Weansch Set (1 5mmy 2 Goaan 2, 5o 3. O Lips)
CH20I6A 4RV Battery Monior Al

CH2IR PO 200K dual rote piexo gy

CH2022 Smghe mbe mier e gy

CH 200G Bagic Heli Setup Tool Kin (pich gaage, blades balaneer & plicrs)
CM2052 Accurntech Plade Falancer -hae

L2056 CHC Machmed Alumanum Swashplate

CH20T Fagt 313 Hot dogg iy bar padles (B red, Crorangs, Y vellow)
CM2I22 Carbon Nber Myhar stiffeners 30

CH21ET T Hoacder Tank w! Universal Brackal -purple

CHILES Featom Locking Tool - purple

CM2155 Mochined Throotle Extension - QR325X46FX, TT36H -purplke
CMZITh CME wachimed servo ann pack (5 pos. Putaba parple)
CH2LTT CWE wachived servoarm pack (5 pes. JB purple)
CHM2ZITH OO machired servo arm pack (5 pos. Hidee parple)
CM2I02 Aduminim Turbo coaling fan - purple

CNBRIOOL  Ball Bearing Upgrade Set

CM2206 OO Machired Flybar Conired Anms (2]

CM2207 OO Machmsed Wasksoun Maxmg Ao (2}

HW3llt
W anzr
HIZ |2
IS 1MEA
HIZIAIH
HIZ 132D
HI3133
ELS LIRS
HI%145
HIG Ldha
HIZIE2R
HIZIE2A
HIZ L&
HW3Il61A
HIZIETA
HIZLETH
LS LG
HIZ &
HIZLETE
HW3n
HW3173
HIZLTH
SN
HW 3180
HIZLE]
1514
HI3 &4
CM2322
W34z
HW IR
HW3IXa
HW 3T
CHRROT M)
CHBBRIGY
CHBBEM
CHRR )
CHBBILE
CHBEE
CHBERIE)
CHBBI9E]
FIW 3050
CHLRIDIOD
CHLRIDL]
CHLEREIDZ
CHLRI0

CM2208H
CHIIRE
CH2210
22128
e
CM2212H
CM2213
CH2214B
CM22158
CH2215P
CH2216
CH2217P
CM2218F
i, ]
CH2I26H
CMH2230C
CHM2240H
CM2LZEH
LT 240x)
250
CHHI3E
CMAESH

LANDING SKIDNE [PAIR]

HEX FEAME SEACER SET

CAROPY MOUNT & HARDWARE
CANOMY

HAWE IV DECAL SET

HAWE IY INSTRUCTHON MANITAL
CLEAR WINSHIELID {for HIZ 1304
FUEL TANE

BALL LIMES {16 LORG & & SHORT)
SWASHPLATE WITH STEEL BALL ENI¥
WASHOLUT SET

RADILIS LINK WITH PIM

ROTOR HEAD BLOCK

FLY BAR SEESAW SHAFT SET
FLYBAR SEESAW COMPLETE SET
SEESAW OFF SET PLATE

SEESAW TIE BAR

SEESAW BEARING CUF

SPECIAL BALL M3X6

WASHOLT PINS

FLY BAR

STABILIZER CONTROL ARM

FLY BAK FADDLES

FEATHERING SHAFT

AMPING EUTBRERS

BOFTOR BLADE GRIP

MIXING ARM SET

MAIN ROTOR BLADES(PAIR)
LIMEAGE SET {11 RODE)

TR SUPPORT STRUTS (PAIR)

BRASS BEARING SET

THEOTTLE EXTENSION

Bearings 3XTX3 (Flyhar,Elevotor [ever)
Beanmps IOX19X4 (Top Mam Skali)
Brearimps 33 10000 (S, Tl Gimps)
Bearings 6X 10X3 (Collective Axle)
Beanmgs 3X1IX4 (Start Shatt, Tail Shakt)
Breanmgs 33 13X (Counter shall, Blade grips, Tail Shaft)
Benrimgs SX11X4 {Snrt Shaft, Tail Shatt)
Beanngs 8X19X6 [BotiomMain Shatt)
Antorotaiaon Bearig 12X 18X 16

B3 Ball joint with short stancedd

B3 Ball joant with medivm lenglh standodf
M3 Ball jeint with kg stanchodd

B2 Ball jovind

Metal Swashplats Anti-rotaion Bracket - black
hetal Swashplate Anti-rotation Bracket - pueple
Canopy Cruick Mount(2) - purple

Adummnam Tail Rowsr Cioaps|2) - purphe

Adumrinum Tail Rowor Grips(2] - Gald
Alumanuam Tail Rolor Grps(2) - Mack

Zog Hemcker Tank wo' Machmad Mount Bracks - purple
Adr Filter (O832-96, TT36-40)

Blachined Head Button (T - black

Plachaned Head Bumon (TR} - parple

Beear Tail Rator Servo Mot Sei

Machmed Color Caps « purple

Machimed Color Washers - purple

G Fesathering Spindle sysiem @) Thrust Beanings
INbra Leght Carbon CGraphiobe Tasl Boom

[HLX b ot Bor T/R sarvis

Carbwm Ciesphine 30 Tail Fin Set

tra Light Carkon CGraphibe Tall Boom Sappaorts
Hurmears Carbom fiber Blades - 55hnm Fully Sym
Sortex Carbon fiber Blades - $30mm Fully Sym 303 Pro
Speed torpeda ¥ HY Mulller = Polished Alaminuwm
Ml Pape Systan - Polished Aluminam

http://centuryheli.com/support/manuals/cn100xHawk4/replacementparts.gif (1 of 2) [2/5/2003 12:34:56 PM]

P B B I e e e o

rd b —

[

Fd B Bd B b Bd Bl B = o o e o

L P



Hawk |V Replacement Parts

HW3000

H13010 HW3011
HI3031A H13032B HI3035A H13040 HW3042
i; . i . I:‘. -:-9
. - % - e -~
~ =
) =
HW3045 HW3050 HW3053A HW3054A H13056

° © / B ™ 5 _::/_!_‘l

HW3057 HW3059 HW3062 HW3063 HW3064C

HI3067A HW3070 HW3073 HW3074 HI3075

L VA B\

HI3078 HI3087A HI3089 HI3096 HW3098




o L Y i

HI 3102A HI13106A H13107 HI13112
/ J Lo b
| .I. o
HI13122 HW3123 HW3127 HI13129

Bewk W _ (it " f Mhiret Y
iii’iﬁ%ﬁﬁ:ﬁﬁﬁ

HI3130A HI 3131D | HI13133 HI3138A HI13145
.I}“ ‘
| .
A e@rr
H13146B HI13152C HI3152A H13160B HW3161A

0 = Q : 9§

HI3167A HI3167B HI3167C HI3167D HI3167E
H'W3170A HW3173 H 13176
O e t ' B %
e
o @

HI13181 HI13184 H13189 HW3192 HW3202B

2.1 % '\ se= o0

HW3203 HW3204 CN2322 \ HI3032C HI3107A



	Hawk IV
	Century Helicopter Products: Raven ECCPM 30, 46/50 Instruction Manual
	Main rotor
	Bell mixer & Main grips
	Flybar, Washout, Swashplate
	Start shaft
	Tail output shaft & Counter Gear
	Auto rotation, Main gear & Elevator bellcrank
	Upper side frames
	Upper frame assembly
	Collective and Aileron levers
	Clutch, Fan & Engine mount
	Fuel tank & Lower frames
	Upper & Lower frames
	Final rotor head assembly & Muffler
	Servo tray (Airplane radio)
	Servo tray ( Heli radio)
	Landing gear & Tail drive shaft
	Tail rotor output assembly
	Tail rotor hub & tail rotork grips
	Tail guide & tail gearbox
	Tail gearbox
	Tail boom & horizontal fin
	Pushrod setup and adjustment
	Setup addendum
	Aileron & Collective (Heli radio)
	Aileron & Collective (Airplane radio)
	Rotor head & Elevator linkage
	Elevator & Rudder linkage 
	Throttle linkage & Main blades
	Canopy & Decals
	ARF Supplemental instructions
	Radio components & balancing
	PG2000 II Gyro setup
	Inital radio setup
	Pitch curve
	Throttle curve
	Before flying
	Starting the engine
	Basic hovering
	Parts by bag list
	Parts list
	Parts pictures
	Parts pictures


